
TELETYPE CORPORATION 
Skokie, Illinois U. S.A. 

SECTION 573-121-800TC 

Issue 3, May 1970 

28 RE CEIVIN G - O NLY REPERF ORAT OR OR TA PE PRIN TER BA SE (LRB) 
a n d  

2 8  RE CEI VIN G - O N L Y  MU LT IP LE REPERF ORAT OR BA SE (L MRB) 

PA RTS 

PAINT FINISH COLOR CODE CHART 

(For parts and assemblies requiring a paint finish) 

Finish Suffix Finish Suffix 
COLOR 

Wrinkle Smooth Textured Smooth COLOR 
Wrinkle Smooth Textured 

Finish Finish Vinyl Vinyl Finish Finish Vinyl 

A luminum FA Gray, Dark Metal! ic BW 
Aqua, Light HK Gray, Federal BV GG 
Beige ET Gray 1 Light EJ 
Beige, Light EL H C  Gray, Light O live EW GE 
Beige, Rose ER Gray, Maritime 
Black AA GK Engine BY 

Black, H igh Gloss BA Gray, Maritime 
Deck A J  BJ 

Black, Semi Gloss BB 
Gray, Medium BS 

Blue, Aqua EK 
Gray, Oxford EP Blue, Brussels Light EC 
Green, Gray AB BK GA Blue, Medium ES 

Brown, Dark AD Green, Moss EN 

Brown, Light A C  Ivory EM 
Brown, Mahogany EQ Pink, Rose EU 
Fawn HG Red, Cherry EF 
Gray, Beige GC Turquoise EV 
Gray, Charcoal AL BZ GF HA White EH 
Gray, Dark GB Y ellow, Pastel EG 
Gray, Dark Covert FC HE 

The double asterisk (**) denotes a painted part. Suffix to be applied following the part number. 

©1958, 1959 and 1970 by Teletype Corporation 
All rights reserved 
Printed in U.S.A. 

Smooth 
Vinyl 

HB 
HF 

HD 
H J  

Page 1 



Sl:CTiO�� 573-Lll-f:OOTC 

TABLE OF CONTENTS 

FIGURE CONTENTS PAGE FIGURE CONTENTS PAGE 
1 Base with Selector Magnet Driver and 26 173484 and 326235 Modification Kits to 

Powc'l. Supply 3 Provide Power Factor Correction for Base 27 
2 Re pHforator Base (Sing I e PI ate) 4 27 164361 and 176542 Modification Kits 
3 Reperforator Base ;Single Plate) 5 to Provide Chad Disposal on Multiple 
4 Reperforator Base (Double Plate) 6 Reperforator Bases 28 
5 RepHforatOI" Base (Double Plate) 7 

28 193667** Modification Kit to Provide 6 Reperforctor Base PI ates 8 
a Sprocket Guard for Multiple 

7 Base El<octrical Components 9 
Reperforator Bases 29 8 Tape Container Assemblies 10 

29 Gear Chart for Self-Contained Non-9 Modification Kits to Provide Variable 
Typing Reperforator 29 

Speed Drive 11 
30 Compact Tape Printer Base 30 

10 Modification Kits to Provide Variable 
31 Compact Tape Printer Base (Continued) 31 

Speed Drive (Continued) 12 
32 Compact Receiving Only Reperforator 

11 159377 and 195637 Modification Kits 
Base 32 

to Provide Single Speed Drive 13 
33 174492 Tape Container Assembly 

12 Au xi I i ary Reperforator Base 14 
(Compact Receiving Only Reperforator) 33 

13 Gear Bracket Mechanism for Auxiliary 
34 176100 Variable Speed Mechanism 

Mounted Reperforator 15 
Assembly (Compact Receiving On! y 

14 Variable Speed Drive Gear Sets for 
Reperforator) 34 

Aux iIi ary Mounted Reperforators 16 
35 176100 Variable Speed Mechanism 

15 Single Speed Drive Gear Sets for 
Assembly (Compact Receiving Only 

Auxiliary Mounted Reperforator 17 
Reperforator - Continued) 35 

16 161815, 176287 and 179492 Modification 
36 174459 Modification Kit to Provide -------Kits to Mount an Auxiliary Typing 

a Sliding Base 36 
Reperforator Base 18 

37 Miniaturized Base for Non-Typing 
17 178838 Modification Kit to Relocate 

Reperforator 37 
Power Switch from Auxiliary Base to 

38 Miniaturized Base for Non-Typing 
Outside of Cabinet 19 Reperforator (Cant i nued) 38 

18 Multiple Reperforator Base (With Cross-
39 164873** (7/8" ) and 193794**(1") 

Shaft) 20 
Tape Container Assemblies with 

19 161527 Tape Container Assembly 21 
Tape-Out Switch 39 20 Cross-Shaft Mechanism for Multiple 

40 162957** Tape Winder Assembly 40 Reperforator Base 22 
41 Reperforator Base with Extension 41 21 Cross-Shaft Mechansim for Multiple 
42 161827 Modification Kit to Add Code Reperforator Base (Continued) 23 

Reading Contact Cab I ing 42 
22 Multiple Reperforator Base (With Cross-

43 Cable Components 43 Shaft and Intermediate-Shaft) 24 
44 Modification Kits to Provide Chad 23 Cross-Shaft and Intermediate-Shaft 

Disposal 44 Mechanism for Multiple Reperforator 
45 181821 Circuit Card 45 Base 25 
46 Fan and Mounting Brackets for 

24 161678 Modification Kit to Install a 
Miniaturized Base 46 Multiple Reperforator Base in a 

Numerical Index 47 Cabinet 26 

25 195388 Modification Kit to Relocate 
Power Switch 27 

-----

**Refer to page 1 for finish suffix 

Page 2 



� I @@ 
1 5 1 632 \ \' 
21 9 1� 
7002 

___... 1 8 1 994 

I @ 

1 8 1 82 1  
(See Figur�45 
fo r c omponents) 

1 5 1 632-W 
2 1 91 - 'iil 
7002-® I 

I 

CD182536/�� - 3 15893 

1 78363---
2 1 9 1  � ·  <lil 

� 
(i)32041 0/ � 
(i)3204 1 8  ---- � 

Y!-- 1 5 1 632 
8---2 19 1 
� -7002 

I 

-
---324470 

FIGURE 1 • BA S E  W I T H SELECTO R  MA 

1 55753 
1 55755-------"-� 

G NET D RIVE R A N D 

ISS 3 s ' ECTION 573 - 1 2 1 -800TC 

'@ 
® 7002/ /

@
'?6> 

® 219 1 / / 
@ 15 1722/ 

� 199506 

CD 324477 c bl 

® 324478 p 
a e Assembly 
ower 5 I upp Y Assembly 

POWE R S UPPLY 

Page 3 



SECTION 573-121-BOOTC 

Page 4 

156975----

( I I 

/ 

' I 2669 � : 
� � 320418 
1�"173974 

.____ 153442 
(Ref. 156966 
See Fig. 3) 

/ / 

/ / / / 

/ 
/ 

/ / 
/ 

/ / / 

156340 ------
/ ... _ --

107393 

I f -151630 
-- 2191 � � 120175 � - I - 0--1 . 

155751 � '?J• 0 0 / . 
(SUPPLIED WITH 107393) 

156898 

I 

0156978 Coble Assembly 

FI G URE 2. REPERFORATOR BASE (Single Plate) 



S ECTION 573- 1 2 1 -SOOTC ISS 3, 

1.56936 --li' 8-125224 
I ' 2449 --- © @ 

1.56344 --� 
2449 

� 
(Ref. Repe rforotor 

1563:W -----------t Codiog) '\ ' 
I �� 156887 151631-f 

2191--: 
-- · 7002 � 
I �-

121244 -----

1.56936 --w 
2449 -----'9 

I ,,.,,.
�rn 

u 

C> <5> 

I 
I 
I I 

I I I I 
.:., 

1 
.J-.c.J/(;,1-' ,...-- 2669 

: --::::::� E_ � :- · , , __ 
®-3438 

'·........... ' .:y 
,:;;;;·"·· ... j 1621177 151723 -----r--, � � 7002 

I 
! /2191 

I 
2669 �@ f/1/ 123706 
3438--+--� @/-t' I 

rn : ® : � 
1.56338----

.. ';>- Of I : 1;, -�-:#� \ ) (Re f. 15646or}"' ·// 
See Fig. 8) 1 / // 

... 

.. 
... 

.. 
• 

I 
�....._____2449 
'""' 104124 

3- REPERFORAT FIGURE OR BASE I (s'ng le Piote) 

w 
151631-;;@ 

2191
/r

® 
7002 cy 

121244/ l 
-- -- I --- --J 

Page 5 



SECTIO N  573-121-BOOTC 

Page 6 

� ..--163280-

I (j-15961� 
�.!.�.// 

� 

�---03438 
�-099381 e-0142665 

F I G U R E  4. R E PERFORATOR B A S E (Dou ble Plate) 

156 936 .._______ 
2449� -------� 
3438� � u 

125224� � 8 
2449� � ® 

�� : 

��� 156334 

156338......-rn 
® 

3438 ---® 
2449-8 

104124-cll 

Q)The 156446 handle is used with 
the redesigned 156444 bose. 

Q)Supplied w ·124396 
0136148 Modification Kit to odd 

rubber feet. 
0 Supplied w 95320 



(Ref. 156460 . �3598 
See F ig. 8) ""- : _ • 

- - - ..... - � - � ··�.-

c�
-- -. ; :: 

-- ----- �- __ ;.. ;; ;: 

@)'; '"""' 
- - - - . 

�: �'JJ " • • 
---- � 

\\ 7002 "162187 
2191 

151631 

193727-

F IGU R E  5. 

"" . 

REP ER FO RA TOR 

ISS 3 SE ' CTION 573 -121-800TC 

155753 0�� �-;7118589 

162185 'o 
--

151630--
_ • • > 

_, .-· 
2191-111> .. -

�.: 0-' /91684 

' @ ' 

<DPart of 162574 a nd 193778 Ca ble Assem blies 

BA S E  ( D o u b l e Pl ate) 

'' Page 7 



S ECTION 573-121-BOOTC 

Page 8 

151631---w 
148641 -- � 

� 

r-1 
7002 - ®· 
2191 --- 111> 
3598-e 

I 

F IGU R E  6. R E PE R FORATOR BAS E PLAT ES 

�-77902 
®-125015 
' --75750 

� tl-- 129933 

®--75750 
l!il - 2191 
e -- 3598 



� w --199398 

I 
I 

I 
I 

I 
I 

w-'s'686 
:--110743 
1-1 
' 

25071 

�/------/61817 
�/ . 17535 

cb 

I 
I 

I 
I 

I 
I 

I 

' 
' 

I 
I 
I 

I 
I 
' 
I 

I 

' 
' 

' 

(f)1Use d 'With th e 15J44 2 Scr ew 

p oge 9 

ISS 3 , SEcrto NS73 -12 1-soo rc 



SECTION 573-121-800TC 

Tape Container Tape Guide w/ 
Assembly Container Roller 

Fj ]<D155751 (1" Long) 
Ul<D'155753 (1/2" Long) 

156342 

• 

• 

Coble ::1/Assembly 

1.56974 
1 62079 
192867 
321461 

1.56460 195658 
1.56460 156470 
192865 193837 
192865 193837 

121243 \ .e 
7002 �,. . ,.· 

""' \..W ' 2191""" 1!5' . : 
� r$' 151631-Qf \ 

@151630
_ 
.. .' 

125015 .• / 

Spacer Tope Reel 
w/Core Dio. 

207223WU 158289 (2") 
207223WU 162075 (1") 

192868 192864 (2") 
192868 192864(2"\ 

\"� 2191 � ... / 
Tope Container Guide w/ 

Roller 
151p10 

Coble Tope 
Assembly Width 

156972 11/16" 
162373 11/16" 
194221 1" 
194221 i" 

153539 

/ 
�,2191 � 125015 

1 56451 

151630� 
""-

219.1�\ �===':!:U 

151631� 

FIGURE 8. TAPE CONTAINER ASSEMBLIES 

Page 10 

<D Port of 156972, 1 62373 and 
194221 Coble Assemblies 

0195658 Tope Guide As.embly 
@Peculiar to 321461 



Modification 
Kit 

159417 (60, 75, 100 WPM) 

163256 (60, 67, 75 WPM) 
179965 (45.5, 50, 75 Baud) 
319262 (60, 67, 100 WPM) 

(50 Hz, 3000 WPM) 
199812 (60, 67, 100 WPM) 

(60Hz, 3600 WPM) 

'-151631 
• ....-2191 
e-7002 
�-

C�Y 
151630 

Frame Shaft 

156965 156967 
156965 163264 
192685 156967 

156965 156967 
I 

156965 1 156967 

.�-151631 
@) --2191 

/ ----7002 

Gear A 

156949 
163260 
163260 

319260 

156949 

ISS 3, SECTION 573-121-800TC 

Guide Unit 
Gear B Gear C Pinion D Pla t e Code 
158712 158732 156964 156968 7.42 ' · 
163261 158732 156964 163328 7.42 
179963 178870 156964 179969 7.00 

158712 178870 319259 199814 7.42 

158712 178870 156964 199814 7.42 

02191 
151610 

{)®:> / ./Shaft il� ./ 156861 p· · D 

�·-�-.______ I 159341 Inion 
·� j···- 156861 ��� GearA 

--- -() �-- -ti(1 �9654 I �62�g< I 17��;�32 
- -- -- lLJ tJ @--����'( l�/ ;-@� -..._ -- -� - -'{� - - - .,l--�- - -i /Gear B 

\ ----._ -._ 
-._ - ((11' \ TYO(Jt-- - (i;' GearC ® 159341 --- ---- - .__ �2191 \, ; .� �!_- !llf-, /_ 

Frame --- ::::::_ --- 151346 '-/ �-@) l/ -
- -11!/>l '(;_ 1 •• ) / 

- ::::::: ___ ___ 
- ls1346 __ �191--�- - -�0·-p - - �1fr' ;

1
151610 --- - -- - � 119655 • .i(j�- 11§1 

--- :::::_ -:::__-
"1 25205 - � • l1/J @ @) "(j ----=----- -- 156887-'--- c : i!_ ----- 2669- ® I L , 
-- 3438-@ .·� I 151630 

,-151631 -- ''..:.::::-}:)
. 

2191 
·-2191 
®-7002 

\ 
\_Frame 

N ote: 

158745 
I I 
;___ � 2191 

- - - -�UJ I 
�-t) � I 

151631 

All parts are common to all 
Modification Kits un l ess oth erwi se 
indicated. Also includ e parts 
shown on figure 10. 

FIGURE 9. MODIFICATION KITS T O  PROVIDE VARIABLE SPEED DRIVE 

Page 11 



73-121-SOOTC SECTION J 

Page 12 

N KITS MODIFICATIO FIGUR E 10. 

2191� 3598, .@) '® 

--- rRef. Plate 
� See Fiq. 9) 

n to all 
Note : 

I ts ore comma 
I the rwise 

AI pa r 
. Kits un ess o Modifi cat ion 

. I de parts Also InC u · di cated. 
9 

'
s�own on figure 

99� 12 an d 319262 . to 179965, 1 Q) Pe cul �or 
1 63256 liar to ® Pe cu . w /156953 @ Suppl1e d 

TO PROVIDE SP E ED D RIVE c VARIABLE ( o nt i nued) 



ISS 3, SECTION 573- 1 21- 800TC 

Spe ed C h an g e  Ge ars fo r S el f-Cont ain ed Sp rocket Driv en Un its 
(O rd er S ep arat ely) 

S et Approx. App rox. Pin ion Driven Gear O .P.M. Numb e r  (R eceivi ng), W.P.M. 

161519 161104 (11T) 
161654 156982 ( 9T) 
161655 156984(1 2T) 
1 61656 1 56986(14T) 

0176295 17 6296(15T ) 
0311283 311 27 2 (14T ) 

321547 32 1 548 (37T) 
324480 324471 { 9T) 

_..,..-151346 
I 21 91 
./ 

161103 (4 9T )  4 61.7 
156981 (44T) 4 20 
1 56983(47 T) 5 25 .7 
1 56985 (42T) 685 
176297 (4 3T) 692 
31 1 273 (5 2T ) 461 .7 
321549 (49Tj 685 
32447 9 (36 T) 900 

i DRIVENGEAR 156904 -

67 
60 
75 
100 
107 
67 
100 
150 

Un it Cod e 

7.4 2 
7.4 2  
7 .4 2  
7 .42 
7 .00 
7 . 4 2  
7 .4 2  
7 .4 2  

Baud 

50 
45 . 45 
56 .88 
74. 2 
75 
50 
74. 2  
113 

156226'-. ! I 156861 

"- G I 15 9600 
_ I 156861 
- - � 

PINION' f- ·f!?-�· . - L 
I J 151694 ·. -· �-- -'- - 10 I -, 

' I I 
I I 
I 
I 
I I �-� ,

/ 
/,.___ ,."' / -- / / / / / / / / / / / ,' / 

,' 
/ / 

) 

,. "'"' --
// 

/ / 

/ 
<_ 

/ / 

156887 "-il 
2 669 ""'II 
3438�

@ / 
® ,""'/ I / 

�/ 

(Ref. 156966 
Se e Fig. 3) 

I 

-- --
-- // / --' 

158745 j 2191 j-151346 -
- ---- ---v 

I 
;151 630 16\1511 156864 

2191 """� 
----- -

-
-
j--

\ 156343 ' 

• 

: (.9_ _ _ Or fl 

0 
-- -

t -�«1@--�:=�fi,! (f)_ \@i 
I (',. - () 'I r : --- · 

--�---- : -_, 

� fi 5 6400 ( 28T) 

-- 15 6866 1� 62218 ( 29T) 

:D Must use 162218 ( 29T) p ul l ey. 
The 162218 Pulley is not p art 
of the 159377 Mod ification K it 

®Us e d  with 3000 RPM Motor 
G) Peculiar to 1 95637 

FIGURE 11. 159377 AND 195637 MODIFICATION KITS TO PROVIDE SINGLE SPEED DRIVE 

Pag e  13 



SECTION 573-121-BOOTC 

194082 
/ 

l 
'fii 

2191 ------------� 
151631 ------

w --158807 
• -153819 
' 
' �161238 
I 

163587 

1f-· -151632 
·--2191 
®--76461 

I 
�- 161505 
'i 151229 �178426 

I 
� - 2191 
® -- 3598 

Page 14 

f158289 (2" Core) ./"'1162075 (1" Core) (\._32041� 

'@ 
1210/ @_ 
93117/ 
71073 

--- 161773 

----------161821 

153539 
2191 

� /7002 � // �156448 
@0, /// 156449 '' / 7002 u ' 3870-�c-5 

2191 - ----- " 'c-... 110435- - , : , <:--1535�@@ � 151733-��', ' ' 

7002 ------- �'-��- ---90606 �- ' ·, ' 

@ ® 156451=------------ '-cv 150992--- @'...'C:J __ __ _ _  ' -- 158239--- ',, 110743 ____________ , ' "'"- " o.  '® 
� 

8449 ' - - - " I!J c;._ 

f) ' ,,@@ '--- -161826_/ 
12500� 
2191 / 
151630 

---- 194081 

,.. I I I 
I 

/r:_ 125015 
2191 

I '(i-151632 

__ -€)�� 

FIGUR E 12. AUXILIARY REPERFORATOR BAS E 

�------ 151632 u /2191 
./ 



Stud 
No. 

161809 
161824 

1.038" 
.859" 

2191 --

Early Design 

/_ -
�©�-156588 

151630 -- .. 

@�� - \\ 151606 
2669 

101633 

156808 

I 
I @-=- 159341 

J)_161780 

iSS 3, SECTION 573-121-800TC 

(j) 329071 Gear Set 
( 60 Hertz Operation) 

®329072 Gear Set 
(50 Hertz Operation ) 

FIGURE 1 3. GEAR BRACKET MECHANISM FOR AUXILIARY MOUNTED REPERFORATOR 

Page 15 



SECTION 573-121-800TC 

! 
Motor 

Gear Set Number W.P.M. or Baud Operation 

tNPM) 

! Gear "A" 

i 
I 

Gear " 8 11 Gear 11C" I ] Gear 11 011 

I 
Plate 

I I 
161807 61:!-75-100 60 Hertz I 158734 I 158716 158732 ! 158712 I 161797 

t-IYPM) I I 
178869 61:!-67-100 

I 60 Hertz 163262 ; 158716 178870 158712 I 178885 

I (BAUD) 
I I 

i 192678 
i 

45.5-50-75 60 Hertz 163262 I 179962 178870 179963 192680 i 
(BAUD) 

@ 305580 45.5-50-74.2 50 Hertz 163262 158716 178870 158712 178885 

(BAUD) i I 
315536 45. 5-50-75 50 Hertz 0163262 0176071 : 0178870 0176072 i 0192680 

U---"''""' 
·--.-02191 
n-0119652 

m ...-------
0 7599 

! i --- _j -·--

,.............- �0161794 / 
/!

0 2191 ;--161511 � . 
(

0161795 
0130892 151657 /"\�;���52 

� ;r_0158723 ;:2191 
• \ I '@_� I 110119651 I ;;161788 I � 

i ·-�J �/"'""" �� �\-�-� 
1 \ I""'· 130499Sooll9. 13) <-"'•·, r::.> . . - �- '·�/ 

0 � \_0161793 \ y- �:._··t'*':'-'1 u 
@ 161796 r<·�. J.. - 1T '--�·:� : \ 

----- I .. .. ...... � '· !I '·---- (R f r--\:-j � ·····JJ'···-''·"· e .  161772 See Fig. 13) 
I 
.. .,..,...:;.- - -1 

I I 
I I 

w-0114125 0158733 �----- ��,� ! � - ./0124177 ®0178910� . ��. - � i/' r"' 158741 

J

G'o' "A" l ),�' -®- '�,e-.-
� rr-�\· �-fi\\ �� "'"'� � � � ( ( ��� -�� �j L<g��r1���. (_/�------- � 

I .. �. ',\_)� I 0158740 I 
I ....,., ,....G ..... �. lc- - \_\ -0 I/ ;·, \ "" .-c<K.:::-- -�-�}) r'\( JJ} Reperforotor Shaft-.......... ,.-.-·-.- 1· --0Q 

,;( � .. �� 1 · ·�-/ ..-......-
-

.) \\ 161806/ 
"0-YAP' , s,;,////.....,. ·�I .---/ ----156400-2sr I �0 

' 
- � --%-_.:.---'110743 

' 

---0151346 Note: 
��CD0150089 , 

151733 0151618- 02191 -� Unless otherwise indicated parts ore / 'T common to all variable speed drive 
(Ref. 161787 See Fig. 13) s ,�� �Gear "D" mechanisms. 

Gear 11C 11 T ; , _.--

� �- �E) 
CD Peculiar to 161807 

(Ref. 161779 See Fig. 13) 
0 -�t- - '\. � ' 

'2'Not used on 161807 ----...._ ·rce '--':::!!/ \t.l 

Page 16 

"-. II @)The 305580 is shown in port on figure 13 ,.__.--... ,...- - 4'.\.:. 1 L/ 

(-� �/ 0315536 Modification Kit to provide 
Y·" three speed gear shift. 

F I GUR E 14. VARIABLE S P E ED DRIVE G EAR SETS FOR AUXILIARY MOUNTED RE PERFORATORS 



� ..---151658 
� 

-----------
21 91 

IS) 
I 
I 

(Ref. 161779 .-::::;; ' /Pinion 
See Fig. 13) � (::� 

,,4/,' .... -��?;; (y#f �/ 

Single Speed Drive Gear Sets for Auxiliary Mounted LPR Sets 

Gear Set Driven Gear Pinion 

161811 161790-44T 161784-18T 

161812 161791-47T 161785-24T 

161813 161792-39T 161786-26T 

173820 173822-49T 173821-20T 

163448 1 63447-49T 16344 6-22T 

163451 163450-40T 1 63449-27T 

<D 319920 319919-51T 319918-25T 

<D 319923 319922-52T 319921-28T 

<D 319926 319925-26T 319924-21T 

ISS 3, SECTION 573-121-SOOTC 

Unit Code 
W.P.M. 

Baud {Nominal) 

7.42 60 45.45 
--

7.42 75 56.88 

7.42 100 74.2 

7,00 65 45.45 

7.00 71 50 

7.00 107 75 

7.00 65 45.5 

7.00 71 50 

7.00 107 75 

<D Used with 3600 RPM Motor 

FIGURE 15. SINGLE SPEED DR I V E GEAR SETS FOR AUXILIARY MOUNTED REPERFORATOR 

Page 17 



SECTION 573-1 2 1 -SOOTC 

I 

<b 

Page 18 

- - / REPERFORATOR BASE 

--

Rear Rail of ASR Cabinet (LAAC) 

CD Nat required when unit is equipped 
with bose isolation parts. 

®Used on boses with cut-out 
@Peculiar to 161815 
®Peculiar to 176287 

®Part of the 179492 

Specification 5 929$ 

FIG URE  16. 1 6 1 81 5, 1 76 287 A N D  1 79 49 2  MODIFICA TION KITS TO MOU N T  
A N  AUX I L I ARY T Y PI NG REPER FORA TOR BASE 



---, 

®<D155750l 
<D15575 � CB 

91683 Supplied.W/155023 

� " \ 
(i) 160369 

0 11----178837 

ISS 3, SECTION 573-121-800TC 

� \ 
<D145320 

-304918 

<D 312475 Cable Assembly 
0312476 Cable Assembly 

FIG U RE 1 7 .  1 7 8 8 3 8  M ODIFI CATIO N KIT TO RELOCATE PO WER·S WITCH 
FROM AUXILIAR Y BASE TO OUTSIDE OF CABINET 

Page 19 



73-121-800TC SECTION 5 

Page 20 

�916�3 
/95320 Supplaed w 

98726 ®124999 ,_ ®320410
� �0 : 61085 � �  0 0  · ---

®95320 

0 

-0161526 
161528 ,t�l -- 125224 

1 /1569
� 

151631........._, 
2191--� 
125015-� 

\ 03204 18 ,176t�l I _ � 
153817 -- . 

• - 1 73007 8455:J1' 
124741 e-

1 
3204 1

_
8 

w/84551 S upp l 1 ed I 151880 I__.-
8 

<:§> __ !-2449 
� ':.;> - 156344 � 

6'--------- 156334 
I 

�
-161673 y 93108 @-

@-125218 1569� \ 
w 2449--® ' 

16 1674---u 

I 
� � 
104124 

•-219 1 
I 

\ : � . /� 1 1 1017 I 50966 

_______.. u I 151335 : 
G I 

178426 

�-- /� 
0151630- ! 

02191 --<Sl 
----- I 07002 -� 

1514 1 5--� ' ' 1514l6
�e �rn27 

I I 
I 
·--2191 

I I 
3598 *--

F IGUR E  18. 

(j) 179528**-� 
161552 � 161546 

150966-� 
2 19 1- . 
3598-e 

6--1 

_..----:_125231 261,9 I 

MULT IPL E  R E PE R F O RA T O R  

1!1 
03598/ 

1 for finish suffix **Refer_ to ���� l ess Tope 
e 

0 U sed w:t� 
Fu l l y  P er for at ed T ap

b le Ass emb l ies 
0Us ed Wit 

d 176536 Ca 
bl 

0 Part of 16 1528 
5
a�6 C able Ass em y I. to 176 @Pecu lor 

BAS E  (W i t  r h C as s - S h aft) 



(1" CORE) t 0 () )'1];;�;� (2"CORE) 

Oe&J 
oo 

®.o Q®@ __ 15163�/ 2 19l y 
7002 

F IGUR E  1 9 .  1 6152 7 TAPE AS S EMBLY CONTAIN E R  

573- 12 1 - SOOTC ISS 3, SECT ION 

e- -

--
�

-

-@@� 6- - \ I I �@�--�,., / � Cl'el� ®121249 
®15 1 6� 

®7002 ---- \ I,/�\ I 
®219 1 
@.151632 

Page 21 



N 573-121-SOOTC SECT10 

®-

Page 22 

CROSS-SHAFT FIGURE 20. MECHANISM FOR MULTIPLE 

0151630 
�02191 

L __ @C{j 

31�829 

151631 

11/ 
·-2191 
® 

---J \ 
151610 

ificotion Kit 
. 

CDPort of �97�:: �t�e shaft w 'Beonng To prov•d� 
port used 1 des1gn 0Eor 

y 1506 shaft. with 16 

R BASE REP E RFO RA TO 



Gear Arrangements for Multiple Mounted Reperforotors Driven at Common Speed 
Unit Code 7.42 7.42 7.42 7.00 
WPM 60 75 100 71 
Baud 45.45 56.88 74.2 50 
Motor Gear Set 161530 161533 161536 None 

Pinion 161532-9T 161535-12T 161538-14T 164337-9T 
Gear 161531-44T 161534-47T 161537-42T 164338-40T 

Mod. Kit for 
Reperforotor 161680 

Hub 161509 
Cross-Shaft 
Sprocket 

161510-16T 

Retainer 161511 
Belt 161520-64T 

Reperforotor 156400-28T Sprocket 

Gear Arrangements for Multiple Mounted Reperiorotors Driven at Independent Speeds 
Unit Code 7.42 7.00 7.00 7.42 7.00 
WPM 60 71 65 75 107 
Baud 45.45 50 45.45 56.88 75 
Motor Gear Set 161530 None None 161530 None 

Pinion 161532-9T 164337-9T 164339-10T 161532-9T 164339-10T 
Gear 161531-44T 164338-40T 164340-37T 161531-44T 164340-37T 

Mod. Kit for 161680 ® 173584 162213 
Reperforotor 

Hub 161509 161509 162215 
Cross-Shaft 161510-)6T Sprocket 

161510-16T 162214-20T 

Retainer 161511 161511 162216 
Belt 161520 162222 161520 

Reperforotor 156400-28T Sprocket 173583-37T 156400-28T 

ISS 3, SECTION 573-121-800TC 

7.00 7.00 
65 107 

45.45 75 
None None 

164339-10T 
164340-37T 

173584 162213 

161509 162215 

161510-16T 162214-20T 

161511 162216 
162222-69T 161520-64T 

173583-37T 156400-28T 

7.42 7.00 
100 121 
74.2 84.7 

161530 None 
161532-9T 164337-9T 
161531-44T 164338-40T 

162217 <D 173023 

162220 162220 

162219-27T 162219-27T 

162221 162221 
162222 162222 

162218-29T @ 156400-28T 

<D Non-Typing Reperforctors only 
®Modification Kit contains sprocket and 

drive belt ports for 3 reperforotors 
@ 156400 not included order separately 

F IG URE 21.  CROS S - SHAF T  ME CHA N IS M F OR M UL T IPLE REPERF ORA T OR BA SE (co n tinued) 

Page 23 



SECTION 573-121-SOOTC 

Page 24 

<D320410-� �1>124� 0 rJ-98726 125224 

<D 95320 � 0 \ /156936 
0 

· ----
61085 ® � 

0� @> _ _ r=�2449 
161528 ' 

�I -y-
" - ... 

<D91683 
. 

--- -0161526 �156344 
Supplied w/95320 m \ 4 I 

/�' ' � 320418 -�- - 178752 

r' ',':!:,',_:_� 0-178750 
1201\5 /Ell J-153538 o? 8455:::n

l 
151723-t ' {}/ / <D155750 �124741 2669-QE!i 

-161685 I 34J8�� 
/ 320418. � -.-178747 

()/ ' �-2191 Supplied w/84551 : 151880 I • I \ i 8---- @-93108 
3598"---e �- ®-125218 156936 

<D91684 
Supplied w/95320 

\ 
w 2449-__@ 

151631 

I ,/2191 
@ 
� 
� 

� /  
I 76953 �27 I 
I 

+-- 2191 
I 
I ®-----35 98 

178426 

�/ 

1 61552 �v I 

®-161546 

I 
� 

2669------------@--125231 I 

' 
178749----u 

2449-L� 

I 

� 
�\ 

104124 

0-2191 
I 

150966 � 
151335� u 

111017 
I 
� 

151415------� 

151416� : -:-----e 
150966�

� 

I 
2191-� � 

3598--Qi!) 

Q) Part of 161528 Cabl e Assembl y 

F IGURE  2 2. M ULTIPLE REPER FORATOR BA SE (W i t h  C ras s-Shaft a n d  l ntermed iate-Si1aftl 



GEAR SET NUMBER 

1 78798 

1 78801 

1 78804 

1 7881 3  

1 7641 9 

@0 
r - ' 

CROSS SHAFT PIN ION 

1 78799-54 T  

1 78802- 33T 

1 7881 0- 30T 

1 788 1 4- 3 1T 

GEAR CHART 

GEAR U N IT CODE 

1 78800- 531 7 .00 
7. 50 
7 .00 

1 78803 -48 T  7. 50 
7.42 
7 . 00 

1 78811-44T 7. 50 
7 . 42 

1 788 1 5 -37T 7. 42 

ISS 3 , SECTION 573-12 1- 800TC 

NOMINAL BAUD W .P. M. 
1 07 
1 00 
7 1  
66 
67 
65 
60 
60 
1 00 

75 
75 
50 
50 
74 .2 
4 5 .5 
4 5. 5  

1 51 63 1-'11' 
2 1 91-· 

1 51 6 10-® I 

74 .2 
74.2 

3 1582 9 
I 

FIGURE 2 3. C ROS S -S HA F T  A N D  INTER MED IA T E- S H A FT MEC H A N IS M  FOR MULT IPLE REPER FORATOR BA S E  

Pag e  25 



S ECTIO N 573-121-SOOTC 

1516 31-'if // 
7002-

c;p 
/ 

I / 
I // 
I /f v I 

.. ·· 

I I ,,,,,, 
: I ,,,,,, 
I 
I 
I 
I 
I 
I I 
I I 

I I 
I I 
I I I I I 

/ / 
/ / / 

.. -·· 

/ 

:�1 
I // 

I I / 
: /v.....-
" I 

/ 
/// 

�-85318 

!-2 191 � ------.....__ 35 98 

/ / 
/ / 

/ 

fi'-- 151632 
® -- 7002 
�-1071 16 

I 
I /1 : R ef. 

//
/ 

: �''''''l"'"'"'""'"""'' / Oil Pan 

... ·· 

/ / / 

---

35 551 

'tf� 16 1 711 

c2? // � __.... 2669 
:�112626 

'fi'--151632 
'7'---7002 � -121244 

I �2191 .. ---@�3598 

1126 26--@!1 
2669-· 

,k.-85 3 1 8 
,•. --- 7002 
;;-2191 

-------...___ 35 98 

< ----1264 
u- ___ 161716 

o-

FIGU R E  24. 1616 7 8  M O D IFI C A TI O N KIT TO INS T A LL A MULTIPLE '< EPEi\rOi\ATOK B A SE IN A CABI N ET 

Page 26 



ISS 3, SECTION 573- 12 1 - SOOTC 

Spec ific at ion 501 55S 

f:]GU R E  2 5 .  1 9 5 3 8 8  MOD I F I CATION KI T TO RELOCATE POWE R S W I T C H  

1®­
/ 

112626 
., 

I 

I 
I 
l 

2669__.:(?1)� 

1 56887/ 

�1 73 827 

Q) 

r-JCD 3 26 2 01 (24 MFD ) / L 158989 (20 MFD ) 

1 55755 
I 

Speci fic ation 50,057S 
CD Pecu l i ar to 326235 

F IGU R E  2 6 .  1 7 34 8 4  an d 3 2 6 2 3 5 MOD I F I CATION K I T S TO P ROV I DE 
POWE R FACTOR  CORRECT ION  FOR BASE 

Page 27 



S ECT ION 573-121-BOOTC 

f 

Page 28 

2 191 
I 

1516� 
I Qj)t:'A> (!;', ,' / � &--' 

359 8 7002/ 

I 
I 
I 

2191-� 
3598-@ 

®1 76514 --

�1 _ _ -®-- 090560 

. :: ........ @:.:.-- ,'�;,;;;'---� �- 3640 td- 152893 

-�-151 630 

-- 172969 

CDPe culi ar to 164341 
®Pe culia r to 176542 
@D i scard if P unch Blo ck face i s  flat. 

Spe cifi cation 50,086S 

F IGU R E  2 7. 1 64 3 6 1  A N D  1 7 6542 MOD I F I CATION KITS TO PROVID E CHA D 
D ISPOSA L  ON MULTIP L E  R E P E R F ORA TOR BAS E S  



• 
11266 3 _. I r-

193666** 

ISS 3, SECTION 57 3-121-SOOTC 

150055-� 
I 

3598 

- m.. I ��-� 
2191 

**R efer to page 1 for fini sh suffix 
Specification'50, 191S 

FI GURE 28. 19 36 67** MOD IFICATION KIT TO PROVIDE  A SPROCKET GUARD 
FOR MULT IPLE REPE R FORATOR BASES 

Pinion 

�� Motor Shaft 

��---,�.!_ 
'- ( \ 

-- -JJ 
Speed Change Gear Sets for Non-typing Reperforator 

Set Number 
<D164784 

®193620 

®193621 
®193643 
®193678 
®193681 

(!, 199896 

®®308197 
®®308206 

Pinion Driven Gear (Nominal} 
WPM 

164782-6T 164783-52T 120 

192791-5T 192790-49T 53 

192789-6T 192788-47T 66 

193641-61' 193642-40T 78.7 

193677-8T 193676-42T 100 

193680-5T 193679-39T 67 

199894-13T 199895-68T 100 

308195-10T 308196-41T 60 

308204-15T 308205-67T 67 

Unit Code 

8.5 

8.61 

8.61 

8.00 

11.0 

11.0 

8.5 

8.5 

8.5 

Baud 

102.9 

46.15 

57.69 

67.8 

110 

73.7 

85 

50 

56.86 

(j) Reperforator clutch must be 2 cycle design 
® Reperforotor clutch must be 1 cycle design 
@ Used with 50 Hertz-3000 RPM Motor 

FI GURE 29. GEAR CHART FOR SEL F-CONTAINED NON-TYPIN G REPERFORATOR 

Page 29 



SECTION 573-121-SOOTC 

1...------
1245 , J(Motor f-74805 ifl_Bracket} � -ijMotor. � � Bracket) 

-.:r-112626 : 
�-151712 �-151712 

® ® 
' ---151712 �-151712 @ ' �- 2669 

:
.--266S' 

®--..112626 '112626 

' ' 

(Supplied � 
W /  116783} 

320410 
" 

195117
"" 

� <@) 

155755� .® (Q). 

.. ©l �42062 

,�-
��116783 

.@��-151631 

� ' \ 2191 

©� 7002 

114347-... 

123539 151631 _CD 2191 \ 
-1 \ fi!il ,' ' 7002

\ \l,l 

' 
I I 

118609
� 

1422� 156s87-1f 
2669-• 
3438-® 

I 

. j 1 21242\\� 

/ --. \® � 
2191--------� 

151631 -e?-rg ' _.....-'jf 151631 • 

@161912� 

(Supplied� : 
w/161912) : 

' 

� · 

2191..---® 
7002...------ • 

:. 

16191/ � 
�'\](Supplied � lw; 176095} 

Page 30 

0 
15163

\ @ �� 
158252--�2191 

151335
� 

0 

2191-� • ' 
� ' 0��� • ---111017 

: / @ -���01 -158250 

�c;?./' ·®c:j"'-151416 
159610 • � 119634** 

� 
'158252 

_
();)l/-<D176095 � u �151819 

320410'l- 768 

320418 � 

0320410-� 

@.--3438 -0154697 rttJ-99381 � 

F I GURE 30. C OM P ACT TA P E  PRI N TER B A S E  

0-142665 
(!)Port of 195113 Coble Assembly 
**Refer to page 1 for finish suffix 



151442_, 

2191---� 
151631--f -2191-� 
7002--� ,/t:�:y __ _ 

I 
I I 

- - J I 
I ---_J 

""' -�,# 

F IGU R E 31. COMPACT TA PE PR I N T E R  BASE (co n ti n ued) 

ISS 3, SECTiON 573-1 2 1 - BOOTC 

� "'22015 
-158239 

.I 

(])Port of 1 95139 Inte rm e di ate 
Shaft Brocket Ass em bly 

®Part of 1 951 i 8 C able A ss em bly 
**R ef e r  to p age 1 fo r f i n i sh suffi x  

Pa ge 3 1  



SECTION 573 -12 1 -B OOTC 

<D32041C 

FI G URE 

Page 32 

1 76063 
156768 ----(i, 
3646-@, 151n3-f 
2669-� 

32 . COMPACT 

-176082 

OR BASE REPERFORAT RECEIVING ONLY 

I 151631 
\� 

o-2191 
.l!;" 7002 

I 1 77006 Cable Assembly � 176 123 Cable Assembly 



119653 
�r------ 151245 

® ------
1 

------------;; ��; � 
) 

' 
' I ,  

: �2836 

--------- 1 I 6050 

ISS 3, SECTION 573-121-BOOTC 

1210 
w -----:::93 1 17 
m _..----- 3624 

=r119467 

� -----· CD 3 2041 o 
� . CD155753 

I ,..--./ � � 
' 

�

124999 
---119467 

b/176060 

I . 

_, 

11965 2----------
\176056 � 

CDI76i24 Cable Assembly 
®Not Required 

1 74 4 9 2  TAPE CO NTAINER ASSEMBLY FIGURE 3 3. 
1 Reperforator) (Compact Receiving On y 

Page 33 



573-121-BOOTC SECTION 

151630 
,-2191 
"-7002 $-

I 
I 0 

176068 
156861 

156� � 156949 
I 

/ 
11n, 

-- � � 2tY 

®-- : I ; 156861 
6 

J, 1[151632 

�� -- -() (@ /119654 

. . 

15622 . , ,.t}"C{! 

� 
- -- - - -.f\1 I �/ 

I 
\ : 176072 

��&-- i . .:;_ --- . rJ----., . / 
176099 

151632 

/,(2191 

�®-;l I �- � 
151610 

Page 34 

j�;- ,· -· ' -. Gg- - --ff!J - d.:-}; '..;;"-\"1 \__ _ '\ . -- _le_, ''--o - -© 

.. 151346 /(!) 2191-�·; · I . 
. 

125205 12' 11 9655 

3598 151610 

'\. 
'© 

fiJtJ@- - � I 
2191 

"151346 

21'11 ��- --- - l� I 
I I 

151632 I '-.,. 
162653 

151610 
/151442 - - · - ®-- � 

: 117227 : I 125015 I 
2191 

I �-· 1
;1516� L -W/ - -@ - �-.1 

ASSEMBLY ECHANIS M VARIABLE. SP�E�Iy
M
Reperforotor) 

3 4  176 100  
Receiving 

FIGURE 
• (Compact 



(Ref. 176065 
See Fig· 34) 

� 

vl51721 

/ 
-11 

'f 2191 
'"-" 

I 1 4125 

.� 002 '--< '\ 
1 um-:, 

2191..........._ --
3598

"@@ 

2669.---� 74807� 

@(1), rn o? 1 /156�962 
1��7:

6

��: 
. 

' , , c ., 

• 
- '\:.:-'-' 4 {J;'' 

I 
\ - - �v\\ �-o . - ® - /!:JJ �� \' 

/ �61-
17607< 

' 
11n27 

- ; '- ® 176069 

3 SECTION 573-121-800TC ISS , 

....... 119651 • 176610 ' /176077 \� 
__ __ e- 1-82725 

119652 _ o- ... �e-119651 

�30892 � 6)" 0 " 176076 
158723 <9, '2669 ' 74807 

FIGURE 35. CHANISM AS SEMBLY SPEED ME 1 7 610 0 VARIABLE 

R erforator) (Compac t Receiving Only ep 

Page 35 



SECTION 573-121-BOOTC 

'f-123706 
I I I 

' 
176114--� 
117535 � 

2669 0 
151723 JL /

176115 ; 

I 
\176119 . 

.. 

�76066\ : 

� �· I 176115 
2191 --- � 

l..__:;,.r-:.._ Q?r/ 
176120--&f � o , �· ),4 

176120 ,' lJ?( 2191� / � 7)151556 \ \ / 2669� ® 1/ 
� �/� /' 112626� 

176118/__..--- � ; 176115� �� 
176066��)?) 
17611

5 t$) c:::/'')1"1""6 2669--- ' / :> :>:> 112626---® & 

FIGURE 3 6, 1 744 59  MODIFICATION KIT TO PROVIDE A SLIDING BASE 

Page 36 

; "'-176121 

!-3555
1 



151723-i 
151572-® 

I 
151229-� 

w-- 1516� 

+-- 7002 
� 156656 

121242---� \ 

162905--tnl 

� 124396- -""f 

1515n-� ,--320418
-

I II 

f:'1 I r 15575dJ . 
151723-® /! 

151724--f 
2382 ----· 

I 

t--151630 

2191-� 

I 
I 
l 

l 
I 

/ / 
/ 

/ 

ISS 3, SECTION 573-121-SOOTC 

f
-6565 

�-3646 
(!j-156337 

/ / / 

�-156339 
I 

) �-151453 

®-151572 t-162906 

®---151229 

162900 
�162904 

I 
@-3438 
I 
I 

.--.-99381 

I 
I 

�142665 

�151606 

�-45815 
@--1512� 

I .-- I 
�// I 

I 

0 
®-151572 £---151723 

155754 

� 

**Refer to page 1 for finish suffix 

FIGURE 37. MINIATURIZED BASE FOR NON-TYPING REP ERFOR ATOR 

Page 37 



573 - 1 2 1 -SOOTC SECT ION 

Page 38 

193705 

3204 10]-1\ 

I 

I r-(32041 0  

�. J . 193630 

151606 -f 
2669 -....._� 

193636 

M INIA T UR I Z E D F IG U R E  3 8 .  

1 78709 I 
� I I - ... .. ... .J 

� - - --... 

�---(Ref. 1 629�0 
See Fig · 3 ) 

: .. - - - - ... ... ... _ 1 . 
e .. l �-- fW .c;.  .. 

I 1 9 1  �--..4 : 2 1 9 1  ; 

- -� -- 7002 
: "• 

1178 : ® '== 931 17 144733 : / ' 144729 \ €:::1 
@t-- 2191 ,_ 1 51 630 

: 3598 t?(Q. -- 1 164"- , 1 : - - : -� 144731 
: - · :-- - - - - - - - - -� " 93117 : _ - -<!)1

,
51632 �--- 144732 \ 144734 _ _ y J �- 155954 , - : ' � 

144732 � : ' �/ � : - -�---, � 
193631 I : 0 • � I d> 144727 � - - . . . I Q - - - - J 

CDNot Port of \93632 

193632 

1 for fin ish suffix **Refer to page 

BA S E  FOR ( c ont i n u ed )  R EP E R FORA TOK  NON - T YP I NG 



151657 
151630 

142sbi648** / 
/ 

2191 
151630 �/ 

y 

� �  
164772 

0 111777-® 

I SS  3 ,  S EC T I O N  573 - 1 2 1 -SOOTC 

2191A ®\, 151657 
/ \ 
7002 

CD U se d  with 7/8" Tape 
® U se d  with 1" Tape 
0 Part of 164772 Cabl e A ssemnly 
**Ref er to pa ge 1 fo r f in i sh suffix 

F I G UR E  3 9 .  1 6 4 8 7 3 * *  (7/8 " )  AN D 1 9 3 7 94 * *  { 1 " )  TAPE CON TAI N E R  AS S E MB L I E S  W I T H  T A PE -OUT S W IT C H  

Page 39 



S E CT I O N  5 7 3 - 1 2 1 -BOOTC 

' ®:___ '�---- 1 52890 ef!. --21 91 
.........__ 1 53537 

1 56768--i 
1 1 01 91-® 
987 18-® 1 2 1 243--� 

/ / 

1 1 01 91\ / -· 

I ' 

0".@Y �· • !. 
l 1 56768 \._ 1 78706** 1 7871 5 

1 51 688_, 
1 55861-® 

� 
\"' - -�---1 1 9658 \_1 62980 

Page 40 

) / / / / / / 

�-1 56768 / / 
1 1 01 26--:--:-�

_ 

.�--�/ 
- ---- ' 

' /  9 ; � --17871 3 

/ / 

l 

I 
I 

��'.; --158b40� 
I 1 787 1 4------
! 

' �-1 2501 5 
t�-2191 

I �-151722 

�--1 51 631 

� '2)"-- 21 91 

L 
� .®--76461 l!JT-1 21 245 

1 62958 ( t!r�-153839 
I . @: --21 91 ) @ --178710 ---1 1 1 427 

' / , 
1 62983 @::::___21 91 

/ @t--8449 
�/0_1 1 2080 

/ �-------1 21 416  
/ -e---1 1 2080 �1 21 41 8 

**Refer to page 1 for finish suffix 

F I G U R E  40 . 1 6 295 7 * *  T A P E  W I N D E R A S S E M B L Y 



1 5 1 606 --- ! 
2669 - ; v 596 1 1 � 

�2041 0yl © 

@ ' ' 
I 

---- 162283 
: - 7646 1 0 

35503 

�--- 1 25015 
� -- 2 1 9 1  .. -
e - 3606 

I 
' I 

� 
7002 

I : 162288---�' - , . .------- 2 1 9 1  : 7002 \ :( ' ' - ,0;----::= 1 1 1 0 1 7  
1 2 1 9 1

\
\ � 

: � -· I � - '·• 
: 

�® : / &  I \ 
I 

1 1 0743 / 
w::----u:> 1 5 1 630 ; 7� l/ 1 5 1 685 �;:::::::--<D 2 1 9 1  I 1 1 1 0 1 7  .!), / . ' ----<D 7002 : 

' 
<D 3606-- 1!!> 

(!) 16 1 682 : 
/ I 

/ I 
·Qt ' 

' 
I 

: 2669 
: ---- 151606 · ---� 

--------- 162287 

S ECTION 573- 1 2 1 -BOOTC ISS 3, 

�- �
1 20 175 I @@ 1 24396�0 

' ' 
' 
I � 

® i 
' 0 

0 

162846 Modification K i t  <D Port of the 
1 •  . d cover c 1 p . To prov l e o  

I for finish suffix **Refe r to poge 

F I G U R E 4 1 .  W I TH E X T E N S ION R EP E R FORATOR BA S E  

Po ge 4 1  



SECT ION 573- 1 21-800TC 

vz:p
-CD®320410 

@ 
""'-CD@ 161239 

1 15594 

\ ' , 

158807- lfl 
153819- �  

@161238--�-� 
I U 'R' ... I - #125015 

2191 

1 r- ... /j('""' , _,.. ·-·.-,_. 1.:\�� 

Mounti n g Rock) 

I � .  � 
·······.:: _,.;···:r---- (Ref. 161770 .-

- - � ···--·� 
:; 

See Fi g. 12) "'•4-·1!.:-;;_;,.., 
1 63587 >�, 

: . ' ' ' ' ' ' ' ' 

<1C 
I 

1 51 692 

(j) 161914 Cobl e 
@ 161889 Coble 

Spec ification 59325 

r' I G U R E 4 2. 1 618 2 7  MO D I F I CAT ION K IT T O  AD D CO D E READ ING CONTAC T  CABL I NG 

Pa ge 42 



---,., 

o- -t�;-hfl 
- I I I r==L91 684 [-(91 683 . 95320 

Insu lat in g S leev e 
� rt l I . D . L en gth 

1 55;�0 h/32" 
1 55752 I 5/ w 
1 55753 I 1/8" 
1 55754 1/ 16" 

len gth � 

�� I • D . __.., f-' 

Jumper 
1 5 1 8 1 9  
1 99908 
1 99909 

� I 
32041 8  

""' 
1 645'10 

Dim 11A11 

3" 
3. 1 25" 
6.50" 

� 
I 

320410 

1 6 1 3 1 8 

� 
I 

320420 

� 
I 

320422 

� 
1 6 1 239 

ISS 3 ,  SECTION 573 - 1 2 1 -800TC 

3204 1 6  � 

" 
1 56976 

/ 
/-9 1 768 

32o�'1 sY ? 
/151 8 1 9 "---. / 

�20410,/ 

F I GUR E 4 3 .  CABLE  COMPON E N TS 

Pa ge 43 



SECT IO N  573- 1 2 1 -SOOTC 

® 
�40 -)S \ 

� 1 04807 
1 5 1 1 52 -LO 

) 

1 64272 Mod ificat ion Ki t 
to prov id e chcd 
d i sposo I for the 
au xi I iary reperforotor 
Spec if i cat i on 50, 00 1 S  

/ 
/ 

i- 1 51 632 \ 

.-- 2 1 91 
/ 

�----- 90560 

/ ""' (Required on l y  wh en 
punch b lock face is 
offset . ) 

3598 

1 7002 

®,,--0 '"(, 
21 91 � 

) 
/ 1 1 0743 "' � 

1 70306 Mod i f i ca t i on K i t  to 
prov i d e  chad d i s posa l 
for t h e  keyboard 
r e perfora tor 
S pec i f i c a t i on 50 , 00 1 S  

1 6 2920 

� 1 1 0743 ---® � 1 2501 1 

� \ 
@ 

1 52893 -rd 

Pa ge 44 

1 79252 Mod ifi cation K i t to 
prov ide chcd disposa l 
for a s e l f  contained 
unit 
S pe c i fi ca t i on 50, 1 09S 

Se l f conta i ned , min ia turi zed un i t  a pp l i ca t ion . 

(i)The 1 79256 chute is a lso 
used for the L /H RT set .  

0The 90560 sh i m mounts between the 
chute and the punch block when the 
punch b lock face is offset . When 
the punch b lock face is f lat the 90560 
sh im mounts between the chute and 
1 04807 flat wa sher . 

F I G U R E 4 4 . M O D I F I C A T I O N  K I T S T O  P R O V I D E  C H A D  D I S P O S A L  



ISS 3, SECTION 573- 12 1 -800TC 

REFERENCE TELETYPE 
DES IGNAT ION PART NO DESCRIPTION 

R 1  1 82 779 Resistor 420 Ohm 
R 1 0  1 82 797 Res istor 135 Ohm 
R2 1 8 1669 Res i stor 330 Ohm 

R 7  R3 1 82 778 R esistor • 82 Ohm 
R4 1 82 773 Potentiometer 

R6 R5 1 8 1 7 1 7  R es istor 8 Ohm 

R8 R6 1 82 770 R esistor 2 70 Ohm 
R7 1 82 772 R es istor 14 Ohm 

R2 R8 1 82 62 7  R esistor 390 Ohm -
R9 1 82 776 Resistor 150 Ohm 
CR 1 , CR2 1 82 52 0  Rectif ier 
CR3 , CR4 1 8 1 6 1 9  D io de 
CR5 1 7884 4  Varistor 
ZD 1 1 82 774 D i o de 
C1 1 82 62 8  Capacitor, 10 MFD 
Q 1  1 8 167 1 Trans istor 

-18182 3  

Note : 
S ee Fig . 
for Local ion .  

F IGU RE 4 5 ,  1 8 1 82 1  C I R C U IT CA R D  

Page 4 5  



SECT ION  573- 1 2 1 -BOOTC 

F I G U R E  4 6  

Page 46 

"'32�y72 I 32?4 1 8} ·' 

� 

' 
. , :  ' � ' : ' : 

' •• r. 1 7  «l90 

,_ 
: , : :, : '  . ...: ·  ' y 

s .. " ' ·  321  

'--,
--,,,,_J_].'J. .. :�-----········

·· · 

F A N A N  D M O U T I N G  B R A C K E T S  F O R M I N I A T U R I Z E D B A S E  



ISS 3, SECTION 573- 1 21-800TC 

NUMERICAL INDEX 

Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

1 1 56 Screw, 2-56 x 9!1 6  Fil 3 1  3 5 5 5 1  Screw, 1 0-32 x 3/8 Flat 98659 Bracket, Switch 4 

1 1 63 Screw, 4-40 x 3/16 Fil 9 26,36 987 1 8  Washer, Flat 40 

1 1 64 Screw, 2-56 x 3/16 Fil 38 42062 Washer, Flat 30 98726 Screw, 3-48 x 1/4 Fil 20, 
1 1 78 Screw, 2-56 x 7/1 6  Fil 2 1 ,  44048 Washer, Flat 32,42 24,37,38 

38 458 1 5  Washer, Lock 2 1 ,32,37 98736 Switch, SP-ST Toggle 9 

1 2 1 0  Screw, 2-56 x 5/8 Fil 1 4, 49056 Screw, 1 0-32 x 7/8 Hex 99381 Foot, Rubber 6,30,32,37 
33 22,25 99978 Connector, 4 Pt Plug 1 9  

1 245 Screw, 1 0-32 x 1 "  Fil 30 6 1 085 Washer, Lock 20,24 1 0 1 633 Washer, Flat 1 5  

1 264 Screw, 1 0-32 x 1/2 Flat 703 14 Washer, Flat 25,31  102465 Screw, 6-40 x 37/64 Fil 34 
26,36 7 1 073 Washer, Flat 1 4  1 03033 Lid, Tape Reel 40 

2 1 9 1  Washer, Lock 3 t o  18,  7 1 858 Washer, Flat 1 4  1 03323 Washer, Flat 3 1  
20,21 ,22,24 t o  32,34 to 74100 Washer, Leather 2 1  104124 Screw, l/4-32 x 1 1/32 Hex 
42,44 74479 Bushing 40 5,6,20,24 

2263 Nut, 8-32 Hex 32 74805 Screw, 1 0-32 x 3/4 Hex 30 1 04807 Washer, Flat 28,44 
2382 Washer, Lock 37 74807 Nut, 1 0-32 Shoulder Hex 1 07 1 1 6  Washer, Lock 3,26 
2449 Washer, Lock 5,6 , 1 4, 1 2,35 1 0 7393 Switch, SP-ST Toggle 4 

1 8,20,24 75750 Washer, Insulating 8 1 1 0 1 26 Washer, Lock 40,42 
2669 Washer, Lock 4 to 7 ,9 ,  76081 Washer, Flat 1 2  1 1 0 1 9 1  Washer, Lock 40 

1 1  to 1 5,20,22,24 to 27, 76379 Spring 1 0  1 1 043 5 Nut, 4-40 Hex 14,21  
30,32,35 to 38,41 7646 1 Washer, Flat 1 4,20,24, 1 1 0437 Spring 21 

2836 Spring 33 40,41 1 1 0438 Spring 33 

3438 Washer, Flat 5 ,6 , 1 1 , 1 3, 76953 Washer, Flat 20,24 1 1 0664 Switch, SP-ST Toggle 32 
- ,  14,24,25,30,32,37 77902 Screw, 6-40 x 2-3/8 Rd 8 1 1 0743 Washer, Lock 3,9, 1 2, 1 4, 

3598 Nut, 6-40 Hex 3 ,7,8, 1 2 ,  78596 Washer, Friction 1 2  1 6 , 2 1  ,22,25,35,41 ,44 
14,20,22,24,26,28,29, 80342 Screw, 6-40 x 23/64 Hex 1 1 1 0 1 7  Screw, 6-40 x 5/1 6  Fil 4, 
32,34,3 5,38,42,44 40 6, 9, 20, 24,30,32,38,41 

3599 Nut, 4-40 Hex 3 82725 Spring 1 2,35 1 1 1 289 Block, Terminal 4 1  

3606 Nut, 6-40 Hex 1 4 , 1 5,39, 82832 Washer, Lock 1 4  1 1 1 427 Washer, Flat 22,25,40 

4 1  83877 Spring 1 0,39 1 1 1 5 1 6  Washer, Flat 2 1  

3624 Washer, Flat 1 0, 2 1 ,33,39 84354 Washer, Flat 1 8  1 1 1 776 Connector, 4 Pt Plug 39 

3640 Washer, Lock 4 ,6 , 1 0, 1 3, 84551 Jumper, 5- 1 /4 "  Black 1 1 1 777 Connector, 4 Pt Receptacle 

1 6 ,  1 7,28,30,3 1 ,33,39,44 20,24 38,39 

3646 Washer, Lock 6 ,30,32,37 853 1 8  Washer, Leather 26 1 1 2080 Washer, Flat 40 

46 90560 Washer, Flat 28,44 1 1 2626 Nut, 1 0-32 Hex 4,21 , 22,  

3649 Washer, Flat 30 90606 Spring 14,39 25,26,27,30,36 
3870 Spring 14 90790 Washer, Flat 1 0  1 1 2663 Screw, 6-40 Shoulder 29 
3899 Spacer, . 1 88 "  Thk 39 9 1683 Nut, 1 5/32-32 Hex 6 ,7 ,9 ,  1 1 3850 Washer, Flat 1 2  
6345 Nut, 6-32 Hex 3 1 9,20,24,43 1 14 1 2 5  Screw, 6-40 x 3/8 Hex 1 2, 
6 56 5  Screw, 8-32 x 1 - l /4 Fil 9 1 6 84 Nut, 1 5/32-32 Ring 6,7,9,  16,35 

6,30,32,37 1 9, 20, 24,43 1 14347 Post, 30 
7002 Washer, Flat 3 , 5,6,7,8, 9 1 76 8  Jumper, 3- 1 /2 "  Black 30,  1 14466 Connector, 3 Pt Receptacle 

1 0, 1 1 , 1 2, 1 4,20,21 ,22,24, 32,43 4,6,37 
25,26,28,30,31 ,32,34,35, 9 2 1 46 Nut, 1/4-20 Hex 1 4  1 1 4467 Connector, 3 Pt Plut 4,6,37 
37,38,39,41 ,44 92260 Washer, Lock 1 2,32,46 1 1 5 1 30 Spacer, . 062" Thk 3 1  

7599 Spring, Compression 16 92265 Screw, 2-56 x 1/8 Rd 14 1 1 5594 Nut, Speed 42 
8449 Spacer, .094" Thk 1 0, 14, 93 1 08 Washer, Lock 20,24 1 16669 Lens, Red 37 

2 1 ,39,40 93 1 1 7  Washer, Lock 1 0, 1 4,2 1 , 3 1 ,  1 1 6699 Lamp, 1/25 Watt Neon 37 
220 1 5  Spring 3 1  33,38,39 1 16783 Holder, Fuse 6, 7,9,30,32, 
25 1 23 Screw, 1/4-32 x 7!1 6  Hex 9 5320 Switch, SP-ST Toggle 6 ,7,  38 

1 8  20,24,27,43 1 1 6785 Fuse, .3 Amp 3 
35503 Foot, Rubber 4 1 ,  97981 Spacer 39 1 1 7227 Bearing, Ball 34,35 

Page 47 



SECTION 573- 1 21-800TC 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

--
1 1 7535 Washer, Flat 9, 14,32,36 125205 Screw, 6-40 x 7/1 6  Fil 1 50992 Stud 14,21  

1 1 851 1 Fuse, 1/8 Amp 7 1 1 ,34 1 5 1 073 Screw, 4-40 x 5/32 Fil 3 1  

1 1 8589 Switch, Black Pushbutton 7 1 2 " "1 8  Nut, l /4-32 Hex 20,24 1 5 1 1 52 Screw, 4-40 x 3!16 Hex 

1 1 8609 Holder, Fuse 30 1 2 t 224 Nut, l/4-32 Hex 5,6,20,24 1 6,44 

1 1 9467 Insulator .032" Thk 1 0, 1 25229 Nut, 6-32 Hex 31 1 5 1 229 Washer, Flat 14,37 

2 1 ,33,39 1 25231 Nut, 1 0-32 Hex 20,24 1 5 1 245 Washer, Felt 33 

1 1 9634** Button, Plug 30 125250 Spring 21 1 5 1 335 Stud 4,6, 20,24,30,32, 

1 1 9649 Ring, Retaining 39 1 26959 Washer, Flat 9 38,41,42 

1 1 96 5 1  Ring, Retaining 1 2, 1 6,35 1 299 1 9  Fuse, SL-BL 4 Amp 6,9 151346 Screw, 6-40 x 3/8 Fil 1 1 ,  

1 1 9652 Ring, Retaining 16,3 1 ,33, 1 29933 Resistor, 1 200 Ohm 8 1 3, 1 5, 16,22,25,31 ,34 

35 130499 Bearing,  Ball l 2, 1 5, 1 6  1 5 1 4 1 1  Block, Terminal 4,6,9,32 

1 1 9653 Ring, Retaining 1 2,33 1 30892 Washer, Felt 1 2, 16,35 151412 Insulator 4,6,9,32 

1 1 9654 Ring, Retaining 1 1 ,34 1 36 148 Modification Kit 6 151415 Block, Terminal 4,20,24, 

1 1 9655 Ring, Retaining 1 1 ,3 1 ,34 1 38538 Fuse, SL-BL 2 Amp 7,32 38 

1 1 9658 Ring, Retaining 40 142269 Fuse, SL-BL 3 Amp 30 1 5 1416 Nut, 6-40 Hex 4,6,9,20, 

120175 Plate, ON-OFF 4,6,7, 1426 1 2** Guide 39 24,30,32,38 

9, 1 9,20,24,37,41 1426 1 5  Guide, Tape 39 1 51442 Screw, 6-40 x l/2 Hex 

1 20206 Socker, Lamp 37 142622 Reel, Tape 39 3,  1 2, 1 5,22,25,3 1 '  

1 2 1 242 Clamp , l/8 ID Cable 6,7, 142623 Reel, Tape 39 32,34 

30,37 142624 Roller 39 1 51453 Nut, 1 0-32 Hex 37 

1 2 1 243 Clamp, 3/1 6  ID Cable 1 0,40 1 42625 Shaft 39 1 5 1 540 Lampholder 7 
1 2 1 244 Clamp , l /4 ID Cable 5,7, 142626 Bracket 39 1 5 1 556 Knob w/Set Screw 36 

26,32 142636 Spacer, 1 .078" Thk 39 1 5 1 562 Lamp 1 1 5  V Incandescent 7 

1 2 1 245 Clamp, 5/16 ID Cable 6,40 1 42637 Spacer, 1 .203 " Thk 39 1 5 1 572 Washer, Lock 1 8,37 

1 2 1 246 Clamp, 3/8 ID Cable 3 2  142648** Retainer 3 9  1 51606 Screw, 1 0-32 x l/4 Hex 6 ,  

1 2 1 247 Clamp , 7/16 ID Cable 20, 142665 Nut, 8-32 Spl 6,30,32,37 7,1 5,37,38,41 

24,32 142709 Fuse, 2 Amp 38 1 51 6 1 0  Washer, Flat 1 0, 1 1 ,21 ,22, 

1 2 1 248 Clamp , l /2 ID Cable 20,24 144727 Keytop w/Shaft 38 25,32,34 

1 2 1 249 Clamp , 5/8 ID Cable 20, 144729 Bracket 38 1 5 1 6 1 8  Screw, 6-40 x 7! 1 6  Fil l 6  

2 1 ,24 Nl473 l Plate, Switch Actuator 38 1 5 1630 Screw, 6-40 x 1/4 Hex 4, 

1 2 1 4 1 6  Roller 40 144732 Insulator 38 6 , 7, 1 0  to 1 5,20,21 ,22, 

1 2 1 4 1 8  Screw, 6-40 Shoulder 40 144733 Spring, Compression 38 24,25,27 ,28,30, 3 1  ,32,34 

1 2 1 55 1  Screw, 8-32 x 1/4 Hex 40 144734 Plate, Retaining 38 to 39,41 ,44,46 

1 2 1630 Washer, Flat 25 145320 Connector, 4 Pt Receptacle 1 5 1631 Screw, 6-40 x 5/1 6  Hex 3,  

1 22245 Capacitor, 43 to 48 MFD 7 1 9  5,6,7,8, 1 0, 1 1 , 1 4, 1 5, 1 8, 

1 23539 Clamp, Cable 30 1483 1 8  Board, Terminal 3 20,22,24, 25,26,30,3 1  ,32, 

1 23706 Screw, 1 0-32 x 1 /4 Flat 148641 Bracket, Mounting 8 40 

5,36 1 48644 Plate, Lower Base 8 1 51632 Screw, 6-40 x 3/8 Hex 3, 

1 24 1 77 Washer, Lock 1 2, 1 6,35 1 50055 Stud 29 1 1 , 1 4, 1 5 , 1 8,21 ,26,30,32, 

1 24396 Switch Assembly 6,37,41 1 50089 Screw, 4-40 x l/2 Fil l 2, 34,35,38,42,44 

1 246 1 1  Screw, 8-32 x 3/8 Hex 32 1 3 , 1 6,22,25,35 1 51 634 Bearing, Ball 22,25 

1 246 1 2  Screw, 8-32 x l / 2  Hex 42 1 50336 Bushing 39 1 51637 Screw, 4-40 x l/4 Fil 4, 

1 24741 Washer, lock 20,24 1 50432 Washer, Flat 22 6,30 

1 24999 Switch, Sensitive 1 0,20, 1 50456 Spacer, .050" Thk 1 2,35 1 51657 Screw, 6-40 x 1/4 Fil 1 3 ,  

2 1 , 24,31 ,33,39 1 50652 Screw, 4-40 x 37/64 Fil 1 6  1 6,38,39,41 �, 

1 250 1 1  Washer, Flat 3,9,31 ,33, 1 507 1 1  Washer, Flat 40 1 5 1 658 Screw, 6-40 x 5/1 6  Fil 6, 

39,44 1 50802 Clamp 22,25 1 5, 1 7,41 

1250 1 5  Washer, Flat 6,8, 10,14,  1 50949 Plate, Serial 1 4  1 5 1659 Screw, 6-40 x l/2 Fil 22,25 

1 5, 1 8,20,24,32,34,35, 1 50950 Plate, Code 1 4  1 51660 Screw, 6-40 x 7/8 Fil 32 

39,40,41 ,42 1 50966 Insulator, Terminal 4,20, 1 51 685 Screw, 4-40 x 5/16 Fil 

24,38 39,41 

**Refer to page 1 for finish suffix 

Page 48 



ISS 3. SECTION 573- 1 2 1 -SOOTC 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

1 5 1 6 86 Screw, 4-40 x 3/8 Fil 9 1 54076 Plate, Nut 1 8  1 56769 Plate, Teletype 

1 5 1 688 Screw, 4-40 x 5/8 Fil 40 1 54406 Block, Terminal 4 1  Identification 14 

1 5 1690 Screw, 1 0-32 x 5/1 6  Fil 1 54437 Insulator, Terminal 42 1 56807 Disk 1 5  

1 2  1 54438 Insulator, Terminal 42 1 56808 Disk 1 5  

1 5 1 6 9 1  Screw, 1 0-32 x 3/8 Fil 32 1 54446 Cover 42 1 5686 1 Ring, Retaining 1 1 , 1 3,34 

1 5 1692 Screw, 6-40 x 3/1 6  Fil 1 54697 Grommet, Rubber 30 1 56864 Pulley, 16T 1 3  

1 2,37,42 1 55023 Switch, DP-DT Toggle 1 9  1 56866 Belt, SST 1 1 , 1 3,34 

1 5 1693 Screw, 6-40 x 9/1 6  Fil 9 ,  1 55750 Sleeve, 3/32 ID x 1/2" 1 56887 Screw, 1 0-32 x 9/16 Hex 

22,25 Lg Insulating 4,7 ,1 9,20, 5,6,  l l ' 1 3, 27,30,32 

1 5 1 6 94 Screw, 6-40 x 1 1/32 Fil 24,43 1 56898 Cable w/Terminals 4 

1 3 ,3 1  1 55751 Sleeve, 1/8 I D  x 1"  Lg 1 56904 Guard 1 3  

1 5 1 7 1 2  Button, Pivot 30 Insulating 4, 1 0,20,39 1 56936 Screw, 1/4-32 x 5/16 Hex 

1 5 1 72 1  Screw, 6-40 x 3/4 Hex 1 0 ,  1 55752 Sleeve, 5/64 ID x l/2" 5,6,20,24 

22,35,39 Lg Insulating 7,37,43 1 56949 Gear, 36T 1 1 ,34 

1 5 1 722 Screw, 6-40 x 3/16 Hex 3,  1 55753 Sleeve, 1 /8 ID x 1 /2 "  Lg 1 S6950 Shaft w/Bearing 1 2  

4,6,22,25,31  ,40,41 Insulating 3 ,7 ,9, 1 0, 1 9, 1 56951 Link 1 2  

1 5 1 723 Screw, 1 0-32 x 3/8 Hex 5 ,  33,43 1 S6952 Lever, Guide 1 2,35 

9 , 1 4, 24,25,32,36,37 1 55754 Sleeve, 1/16 ID x 1/2" 1 56953 Hub, Sprocket 1 2  

1 51 724 Screw, 1 0-32 x 5/8 Hex Lg Insulating 7,32,37,43 1 56954 Stud 1 2,35 

32,37 1 55755 Sleeve, 1 1/64 ID x 5/8" 1 56955 Pulley, 24T 1 2  

1 5 1 73 1  Screw, 4-40 x 7/8 Fil 1 7  Lg Insulating 3,6,27,30, 1 56956 Retainer, Belt 1 2  

1 5 1 732 Screw, 4-40 x 1 1/32 Fil 3 1 ,37 1 56958 Pulley, 2 1 T  l l  
..... -...., 7 , 1 2 , 16 ,35 1 5586 1  Washer, Lock 40 1 56959 Bushing 1 2  

1 5 1 733 Screw, 4-40 x 9/1 6  Fil 1 2, 1 55954 Switch, Sensitive 38 1 56960 Screw, 6-40 Shoulder 1 2  

1 4 , 1 6 , 2 1  1 56057 Washer, Flat 1 6  1 5696 1 Screw, 6-40 Shoulder 1 2  

1 51 737 Screw, 4-40 x 1 1/64 Hex 33 1 56226 Hub 1 1 , 1 3 , 3 1 ,34 1 56962 Ring, Retaining 1 2,35 

1 5 1 81 9  Jumper, 3 "  Black 30,32, 1 56334 Stud 5,6,20 1 56964 Pinion, 9T 1 1 , 34 

43 1 56336 Post 5,6 1 56965 Frame , Gear Shift l l  

1 5 1 827 Strap, Terminal 6,32 1 56337 Washer, Flat 6 ,30,32,37 1 56966 Plate, Ba.se 4,5, 1 3  

1 5 1 880 Nut, 4-40 Hex 1 2, 1 7,20,  1 56338 Post 5,6 1 56967 Shaft, Drive 1 1  

24,39 1 56339 Bushing 6,30,32,37 1 56968 Plate, Guide 1 1  

1 5 1 922 Clamp 30 1 56340 Bracket 4 1 56971 Screw, 2-56 x 3/4 Fil 1 0 ,  

1 5 1 925 Clamp 30 1 56342 Plate 1 0  39 

1 52495 Bushing 3 1 56343 Hub 1 3  1 56972 Cable Assembly 1 0  

1 52890 Washer, Flat 40 1 56344 Bracket, Adjusting 5,6, 1 56974 Container Assembly, Tape 

1 52893 Screw, 4-40 x 1/4 Hex 28, 20,24 1 0  

44 1 56398 Holder, Bearing 1 3  1 56975 Bracket, Connector 

1 53442 Screw, 1 0-32 x 1/4 Hex 4 ,  1 56400 Pulley, 28T 1 3 , 1 6,23,25 Mounting 4 

9 , 1 4,21  1 56444 Plate, Lower Base 6 1 56976 Connector, 32 Pt Plug 4, 

1 53459 Block, Terminal 42 1 56445 Bracket, Switch 6 43 

1 53484 Screw, 6-32 Spl 42 1 56446 Handle 6 1 56978 Cable Assembly 4 

1 53537 Screw, 6-40 x 9/32 Hex 40 1 56448 Bushing 1 0, 1 4, 21 ,39 1 56981 Gear, 44T 1 3  

1 53 538 Screw, 6-40 x 7/1 6  Hex 1 56449 Lever, Switch 1 0 , 1 4, 2 1 ,39 1 56982 Pinion, 9t 1 3  

20, 2 1 , 24,3 1 1 56451 Bushing 1 0 , 1 4, 2 1 ,39 1 56983 Gear, 47T 1 3  

1 53539 Screw, 6-40 x 1 1/ 1 6  Hex 1 56452 Lever, Tape 1 0,39 1 56984 Pinion, 1 2T 1 3  

1 0, 1 4 ,2 1 ,3 9  1 56460 Container, Tape 5 , 7 , 1 0  1 56985 Gear, 42T 1 3  

1 53 8 1 7  Screw, 4-40 x 3/8 Hex 2 0 ,  1 56470 Guide, Tape 1 0  1 56986 Pinion, 1 4T 13 

24 1 56501 Screw, 6-40 x 7/32 Fil 39 1 58163 Switch, Sensitive 1 4  

1 53 8 1 9  Washer, Lock 1 4,37,38,42 1 56 588 Ring, Retaining 1 5  1 582 1 5  Plate, Nut 7,44 
.-,, 

1 53839 Screw, 6-40 x 5/8 Hex 40 1 56656 Jumper, 2-3/4 " Black 37 1 58238 Plate 2 1  

1 53841 Screw, 6-40 x 9/1 6  Hex 4 1  1 56768 Screw, 8-32 x 9/32 Hex 
32,40,46 

Page 49 



SECTION 573- 1 21-800TC 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

1 58239 Lever, Tape 1 4 , 2 1 , 3 1  1 6 1301 Post 1 5  1 6 1 777 Stud, Mounting 1 8  

1 58250 Block, Terminal 30 1 6 1 503 Base 20 1 6 1 778 Stud, Mounting 1 8  

1 58252 Insulator, Terminal 30 1 6 1 50 5  Stud 1 4, 20,24 1 6 1 779 Shaft w/Bearing 1 5 , 1 6 , 1 7  

1 58289 Reel, Tape 1 0, 14,21  1 6 1 506 Shaft 22 1 6 1 780 Retainer 1 5  
1 58640 Motor, 1 1 5 V AC Shaded 1 6 1 507 Plate, Bearing Mounting 1 6 1 78 1  Hub 1 5  

Pole 40 22 1 6 1 782 Gear, 90T 1 5  
1 58 7 1 2  Gear, 26T 1 1 , 1 6  1 6 1 508 Bar, Mounting Plate 22,25 1 6 1 783 Gear, 45T 1 5  
1 58716 Gear, 39T 1 2 , 1 6  1 6 1 509 Hub, Sprocket 23,25 1 6 1 784 Gear, 1 8T 1 7  
1 58723 Roller 1 2, 16,35 1 6 1 5 1 0  Pulley, 1 6 T  23,25 16 1 785 Gear, 24T 1 7  
1 58732 Gear, 24T & 1 8T 1 1 , 1 6  1 6 1 5 l l  Retainer, Belt 1 3 , 1 6, 1 7, 1 6 1 786 Gear, 26T 1 7  
1 58733 Gear, 44T 1 2, 1 6,35 23,25 1 6 1 787 Shaft w/Bearing 1 5, 16 
1 58734 Gear, 47T 1 2, 1 6  1 6 1 5 1 2  Retainer 22 1 6 1 788 Hub 1 6, 1 7  
1 58736 Nut, 6-40 Cap 1 6  1 6 1 5 1 6  Pan, Oil 20 1 6 1 789 Pulley, 16T 16, 1 7  
1 58740 Block 1 2 , 1 6 ,3 5  1 6 1 5 1 9  Gear Set, 6 7  WPM 1 3  1 6 1 790 Gear, 44T 1 7  
1 58741 Bar 12, 16,35 1 6 1 520 Belt, 64T 23,25 1 6 1 79 1  Gear, 47T 1 7  
1 58745 Clamp , Bearing 1 1 , 1 3 , 1 5  1 6 1 523 Pane1 2 1  1 6 1 79 2  Gear, 3 9 T  1 7  
1 58795 Plate 3 1  1 6 1 526 Connector, 14 Pt 1 6 1 793 Block 1 6  
1 58807 Screw, 3-48 x 1 1!64 Fil Receptacle 20,24 1 6 1 794 Block, Slide 1 6  

14,42 1 6 1 527 Container Assembly, Tape 1 6 1 795 Stud 16 
1 58989 Capacitor, 20 MFD 27 2 , 2 1  1 6 1 796 Stud 1 6  
1 58990 Bracket, Mounting 27 1 6 1 528 Cable Assembly 20,24 1 6 1 797 Plate, Index 16 
1 59287 Retainer, Pinion 1 5  1 6 1 529 Guide, Tape 2 1  1 6 1 798 Guide w/Bracket 1 8  
1 59341 Bearing, Ball l l , 1 5,31 1 6 1 530 Gear Set, 60 WPM 23 1 6 1 800 Bracket 1 8  
1 59377 Modification Kit 2 , 1 3  1 6 1 53 1  Gear, 44T 23 16 1 80 1  Bracket, Mounting 9 
1 59417 Modification Kit 1 1 , 1 2  1 6 1 532 Pinion, 9T 23 1 6 1 803 Guide, Tape 1 4  
1 59433 Plate, Grease Retainer 1 1  1 6 1 533 Gear Set, 75 WPM 23 1 6 1 80 5  Guard, Gear 1 5  
1 59540 Post, Spring 1 0, 3 9  1 6 1 534 Gear, 47T 23 1 6 1 806 Belt, 48T 1 6  
1 59541 Connector, 1 6  Pt Plug 6,  1 6 1 535 Pinion, 1 2T 23 1 6 1 807 Shift Assembly, Gear 16 

43 1 6 1 536 Gear Set, 1 0 0  WPM 23 1 6 1 809 Stud 1 5  
1 59542 Connector, 16 Pt 1 6 1 537 Gear, 42T 23 1 6 1 8 1 1 Gear Set ,  60 WPM 1 7  

Receptacle 6 ,  7,43 1 6 1 538 Pinion, 1 4T 23 1 6 1 8 1 2  Gear Set, 7 5  WPM 1 7  
1 59 543 Washer, Flat 1 0,39 1 6 1 546 Mount, Vibration 20,24 1 6 1 8 1 3  Gear Set, 1 00 WPM 1 7  
1 59 5 5 1  Cable w/Terminals 4 1 6 1 552 Screw, 1 0-32 Spl 20, 24 1 6 1 8 1 5  Modification Kit 2, 1 8  
1 59589 Bracket, Mounting 6 ,7  1 6 1 654 Gear Set, 60 WPM 1 3  1 6 1 8 1 7  Connector, 2 P t  Plug 9 
1 59592 Cable Assembly 7 1 6 1 6 55 Gear Set, 75 WPM 1 3  1 6 1 8 1 8  Connector, 2 Pt 
1 59600 Shaft w/Bearing 1 3  1 6 1 656 Gear Set, 1 00 WPM 1 3  Receptacle 43 
1 596 1 0  Mount, Vibration 6 ,30, 1 6 1 673 Post 20 1 6 1 8 1 9  Guard, Gear 1 5  

32,37 1 6 1 674 Post 20 1 6 1 82 1  Cable Assembly 1 4  
1 596 1 1  Bell 4 1  1 6 1 676 Hub, Gear 22,25 1 6 1 824 Stud 1 5, 1 6  
1 59929 Bracket, Light Mounting 7 1 6 1 678 Modification Kit 2,26 1 6 1 826 Plate 1 4  
1 5993 1  Clamp 6 1 6 1 680 Modification Kit 23 1 6 1 827 Modification Kit 2,42 
1 59932 Keeper 6 1 6 1 682 Clip, Cover 4 1  1 6 1 873 Resistor, 5,000 Ohm 7 
1 59991 Plate, Clamp 1 2  1 6 1 683 Channel w /Rail 26 1 6 1 889 Cable assembly 42 
1 60307 Diode 7 1 6 1 684 Channel, Right 26 1 6 1 9 1 1  Knob, Black 30 
1 60369 Switch, NO Pushbutton 1 9  1 6 1685 Bracket, Switch 20,24 1 6 1 9 1 2  Switch, SP-ST 30 
1 6 1 1 03 Gear, 49T 1 3  1 6 1 687 Guard, Gear 22 1 6 1 9 1 4  Cable Assembly 42 
1 6 1 1 04 Pinion, 1 1  T 1 3  1 6 1 7 1 1 Block, Guide 26 1 6 1 959 Plate, Mounting 42 
1 6 1 238 Connector, 36T Receptacle 1 6 1 7 1 6  Block, Support 26 1 6 1 964 Clamp, Tube 7 

9 , 1 4,37,38,42,43 1 6 1 770 Bracket, Mounting 1 4,42 1 62072 Capacitor 88 to 1 08 MFD 
1 6 1 239 Connector, 36T Plug 7,32, 1 6 1 772 Bracket 1 5, 1 6  30 

37,38,42,43 1 6 1 773 Container, Tape 1 4  1 62075 Reel, Tape 1 0, 14,21  

Page 50 



ISS 3, SECTION 573- 1 2 1-800TC 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

1 62077 Handle, Base 5 1 63260 Gear, 36T l l  1 7 1 953 Connector, Orange 
162079 Container Assembly, Tape 16326 1  Gear, 22T l l  Shielding 20 

1 0  163262 Gear, 49T 1 2 , 1 6,35 1 7 1 972 Connector, Green 
1 6 2 1 81 Plate, Lower Base 7 1 63263 Roller 1 2  Insulated 20 
1 6 2 1 82 Handle w/Strike 7 1 6 3264 Shaft, Gear Shift 1 1  1 7 1 973 Connector, Black 
1 6 2 1 83 Bushing 7 163265 Block 1 2  Insulated 20 
1 6 2 1 85 Bracket, Switch 7,27 1 63280 Bracket, Mounting 6 1 72964 Base 20, 28 
162 1 87 Bracket, Lampholder 7 1 63281 Bracket 6 1 72965 Pan, Oil 20 
1622 1 3  Modification Kit 23 1 63328 Plate, Guide 1 1  1 72967 Chute, Chad 28 
162214 Pulley, 20T 23 163446 Pinion, 22T 1 7  1 72969 Bracket, Container 28 
1622 1 5  Hub 23 1 63447 Gear, 49T 1 7  1 72973 Bracket, Mounting 41 
162216 Retainer, Belt 23 1 63448 Gear Set 1 7  1 73007 Bracket, Connector 
1622 1 7  Modification Kit 23 1 63449 Pinion, 27T 1 7  Mounting 20,24 
1622 1 8  Pulley, 29T 1 3 ,23 163450 Gear, 40T 1 7  1 73023 Modification Kit 23 
1622 1 9  Pulley, 27T 23 1 63451 Gear Set, 7 1  WPM 1 7  1 73425 Relay, Motor Starting 30 

162220 Hub 23 1 63587 Bracket, Mounting 1 4,42 1 73484 Modification Kit 2,27 
162221 Retainer, Belt 23 1 63674 Chute, Chad 44 1 73583 Pulley, 37T Toothed 23 
1 62222 Belt, 69T 23 164272 Modification Kit 44 1 73584 Modification Kit 23 
1 62225 Bracket, Mounting 4 1  1 64273 Chute, Chad 44 1 73 7 1 3  Cable w/Terminals 27 
162226 Bracket, Terminal Strip 4 1  1 64275 Chute, Chad 44 1 73820 Gear Set, 65 WPM 1 7  
162228 Insulator, Terminal Block 1 64278 Chute, Chad 44 1 73821 Pinion, 20T l 7 

41 1 64279 Chute, Chad 28,44 1 73822 Gear, 49T 1 7  
162230** Cover, Service Assembly 164305** Plate 37 1 73827 Plate, Mounting 27 

4 1  1 64337 Pinion, 9T 23 1 73974 Screw, 1 0-32 x 5/1 6  Hex 
162283 Plate, Lower Base 41 .  1 64338 Gear, 40T 23 4,6,7,  
1 62284 Insulator, Terminal 4 1  1 64339 Pinion, lOT 23 1 744 1 8  Detent, Left 28 
162286 Cable 4 1  164340 Gear, 37T 23 1 744 1 9  Detent, Right 2 8  
1 62287 Plate, Lower Base 4 1  164341 Modification Kit 28 1 74459 Modification Kit 2,36 
162288 Bar, Cover 4 1  1 64343 Container, Chad 28 1 74492 Container Assembly, Tape 
162373 Cable Assembly 1 0  1 6436 1  Modification Kit 2,28 2,33 
1 62574 Cable Assembly, Control 7 1 64590 Connector, 24 Pt Plug 43 1 76050 Container, Tape 33 
162653 Retainer 3 1 ,34,35 164766 Bracket, Lamp Sacker 37 1 76056 Bail, Tape Sensing 33 
1 62730 Screw, l/4-20 x 7/16 Hex 1 64767 Cable w/Terminal 37 1 76057 Bail, Switch Actuating 33 

14 164768** Panel, Left 39 1 76058 Reel, Tape 33 
162846 Modification Kit 4 1  1 64769** Panel, Right 39 1 76060 Spacer 33 
1 62900 Plate, Lower Base 37,38 1 64770** Plate, Left 39 1 7606 1 Retainer 33 
162901 Plate, Upper Base 37,38 1 6477 1 ** Plate, Right 39 1 76062 Bracket, Front 32 
1 62902 Bracket, Switch 37 1 64772 Cable Assembly 39 1 76063 Bracket, Rear 32 
1 62903 Bracket, Connector 37 1 64773** Plate, Mounting 39 1 76065 Bracket 34,35 
162904 Post 37 1 64781 Cable Assembly 37 1 76066 Cylinder, Locking 36 
1 62905 Post 37 1 64782 Pinion, 6T 29 1 76068 Shaft 34 
1 62906 Stud 37 1 64783 Gear, 52T 29 1 76069 Shaft 35 
1 62920 Chute, Chad 44 1 64784 Gear Set, 120 WPM 29 1 76071 Gear, 52T 16,35 
162957** Winder Assembly, Tape 2,40 1 64873** Container Assembly, Tape 1 76072 Gear, 35T 16,34 
162958 Switch, Mercury 40 2,39 1 76073 Pulley, 21 T 34 
1 62978 Disk, Tape Reel 40 1 64958 Screw, 4-40 x 1/2 Hex 3 1 75074 Pulley, 24T 35 
1 82980 Hub, w/Balls 40 1 65082 Clamp, Cable 4 1  1 76075 Belt, 40T 3 1  
162983 Arm, Tape Tension 40 1 6 5083 Keeper, Clamp 4 1  1 76076 Stud 35 
1 62985 Arm, Tape Guide 40 1 70306 Modification Kit 44 1 76077 Stud 3 5  
1 62986 Cable 40 1 7 1 952 Connector, Green 1 76078 Bracket, Guide 34,35 
1 63256 Modification Kit l l ,  1 2  Shielding 20 1 76079 Isolator, Vibration 32 

**Refer to page l for finish suffix 

Page 5 1  



SECTION 573- 1 2 1 -800TC 

NUMERICAL INDEX (Continued) 

Part Description and Part Description ano Part Description and 

Number Page Number Number Page Number Number Page Number 

1 76082 Plate, Lower Base 32 1 7874 1 Shaft, Cross 25 1 8 1 823 Card. Circuit  45 
1 76085 Nut, 1 0-32 Self-Locking 1 78742 Shaft, Intermediate 25 1 8 1 994 Bracket, Guide 3 

32 1 78743 Plate, Bearing Mounting 1 82067 Plate. Name 3 
1 76086 Bracket 32 25 1 82284 Insulator, . 0 1 5 " Thk 3 
1 76088 Plate, Upper Base 32 1 78744 Bracket, Bearing Mounting 1 82501 Capacitor, 1 500 MFD 3 
1 76090 Bracket 32,46 25 1 82520 Rectifier 4 5  
1 76092 Bracket 32 1 78745 Base w/Fasteners 24 1 82523 Clamp.  l -3/8 " I D  

1 76093 Plate 32 1 78746 Pan, Oil 24 Mounting 3 
1 76094 Guide, Tape 32 1 78747 Plate, Front 24 1 82536 Connector, 1 5  Pt Circuit 

1 76095 Lamp , Red Tape Out 30,32 1 78749 Post 24 Card 3 

1 76099 Gear, 22T & 1 8T 34 1 78750 Post 24 1 82627 Resistor, 390 Ohm 4 5  
1 76 1 00 Modification Kit 2,34,35 1 7875 1 Bushing 25 1 82628 Capacitor, 10 MFD 45 
l 76 l l 2  Plate w/Spacer 3 6  1 78752 Stud, Motor Mounting 24 1 8266 1 Holder, Fuse 3 
1 76 1 13 Plate, Top 36 1 78796 Gear, l 4T 25 1 82770 Resistor, 270 Ohm 45 
1 76 1 14 Plate, Stop 36 1 78797 Gear, 42T 25 1 82772 Resistor, 14 Ohm 4 5  
1 76 1 1 5  Block 36 1 78798 Gear Set, 1 07 WPM 25 1 82773 Potentiometer 45 
1 76 1 16 Bracket, Stop 36 1 78799 Gear, 54T 25 1 82774 Diode 45 
1 76 1 1 7 Bracket 32 1 78800 Gear, 53T 25 1 82776 Resistor, 1 50 Ohm 45 
1 76 1 1 8  Spring, Left Torsion 36 1 78801 Gear Set 25 1 82778 Resistor, .82 Ohm 45 
1 76 1 1 9 Spring, Right Torsion 36 1 78802 Gear, 33T 25 1 82779 Resistor, 420 Ohm 45 
1 76 1 20 Post 36 1 78803 Gear, 49T 25 1 82797 Resistor, 1 3 5  Ohm 45 
1 76 1 2 1  Slide 3 6  1 78804 Gear Set, 65 WPM 25 1 83 1 1 1  Label 3 
1 76 1 23 Cable Assembly 32 1 7881 0 Gear, 30T 25 1 85684 Plate, I dentification 6 , 9  ·------. 

1 76 1 24 Cable Assembly 33 1 7881 1 Gear, 49T 25 1 92678 Shift Assembly, Gear 16 
1 76287 Modification Kit 2, 1 8  1 7881 3 Gear Set, 1 00 WPM 25 1 92680 Plate, Index 16 
1 76288 Gui le, Tape 1 8  1 78814 Gear, 37T 25 1 92684 Plate, Clamp 1 2  
1 76295 Gea; Set, 1 07 WPM 1 3  1 7 88 1 5 Gear, 37T 2 5  1 92685 Frame, Gear Shift l l  
1 76296 Pinion, 1 5T 1 3  1 78837 Plate, Control 1 9  1 92788 Gear, 47T 29 
1 76297 Gear, 43T 1 3  1 78838 Modification Kit 2, 1 9  1 92789 Pinion, 6T 29 
1 76 4 1 7  Ring, Retaining 3 1  1 78844 Varistor 4 5  1 92790 Gear, 49T 29 
1 7641 9  Ring, Retaining 22,25 1 78869 Shift Assembly, Gear 1 6  1 9279 1 Pinion, 5T 29 
1 76422 Bracket, Mounting 1 8  1 78870 Gear, 22T & 1 8T 1 1 , 1 6  1 92864 Reel , Tape l 0 
1 76 5 1 4  Container, Chad 2 8  1 78885 Plate, Index 1 6  1 92865 Container, Tape 1 0  
1 76 536 Cable Assembly 20 1 789 1 0  Spacer 1 2, 1 6  1 92867 Container Assembly, Tape 1 0  
1 76 542 Modification Kit 2,28 1 7 9 1 34 Bushing 32 1 92868 Spacer 1 . 1 9 7 "  Lg l 0 
1 76 6 1 0  Lever 3 5  1 79252 Modification Kit 44 1 93620 Gear Set, 53 WPM 29 
1 766 1 2  Washer, Flat 3 2  1 79256 Chute, Chad 44 1 93621 Gear Set, 66 WPM 29 
1 766 1 3  Grommet, Rubber 3 2  1 7 9492 Modification Kit 2, 1 8  1 93628** Bracket, Lampholder 38 
1 77006 Cable Assembly 32 1 79528** Plate, Oil Pan 20 1 93629 Cable wtrerminals 38 
1 77 1 1 3  Insulator 3 1 79657 Pulley, 28T 30 1 93630 Cable w/Terminals 38 
1 78306 Relay, Power 6 1 79962 Gear, 40T 1 2, 1 6  1 93631 Bracket 38 
1 78363 Post 3 1 79963 Gear, 27T 1 1 , 1 6  1 93632 Switch Assembly 38 
1 78426 Plate, Nut 1 4,20,24 1 79965 Modification Kit ll , 1 2  1 93634 Bracket, Fuse 38 
1 78427 Plate, Nut 1 4,20,24 1 79969 Plate, Gear Shift Guide 1 93635 Indicator, Neon 38 
1 78696** Cover, Tape Winder 40 1 1  1 93636 Indicator, Neon 38 
1 7 8706** Bracket, Mounting 40 1 8 1 6 1 9  Diode 4 5  1 93637 Insulator, Terminal 38 
1 78709 Bracket, Locking Cover 38 1 81 669 Resistor, 330 Ohm 45 1 93641 Pinion, 6T 29 
1 787 1 0  Spacer, Tape Arm 40 1 81 6 7 1  Transistor 45 1 93642 Gear, 40T 29 
1 78 7 1 3  Bracket, Switch 4 0  1 81 675 Transistor, Power 3 1 93643 Gear Set, 77.7 WPM 29 
1 787 1 4  Switch, Rocker Type 40 1 8 1 7 1 7  Resistor 8 Ohm 45 1 93666** Guard, Sprocket 29 
1 787 1 5  Stud, Tape 40 1 8 1 82 1  Card, Circuit 2,3,45 1 93667** Modification Kit 2,29 

**Refer to page 1 for finish suffix 

Page 52 



---

ISS 3, SECTION 573- 1 2 1-800TC 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

1 93676 Gear, 42T 29 1 97699 Modification Kit 22 3 19926 Gear set, 1 07 WPM 1 7  

1 93677 Pinion, 8T 29 1 97879 Guide, Tape 1 0  3204 1 0  Terminal, Spade Type 3 ,  

1 93678 Gear Set, l 00 WPM 29 1 97880 Bracket, Tape Guide 1 0  4,7, 1 0, 14, 1 9,20,24,27, 

1 93679 Gear, 30T 29 1 99398 Insulator 9 30,31 ,32,33,37 ,38,40 ,4 1 ,  

1 93680 Pinion, 5T 29 1 99506 Gasket 3 42,43 

1 93681 Gear Set, 67 WPM 29 1 9981 2 Modification Kit 1 1 , 1 2  32041 6  Terminal, Ring Type 38,43 

1 93705 Cable w/Terrninals 38 1 99814 Plate, Guide 1 1  32041 8  Terminal, Ring Type 3,4, 

1 93706 Jumper, 3" White-Orange 1 99894 Pinion, l 3T 29 6, 7,20,24,30,37,43,46 

38 1 99895 Gear, 68T 29 320420 Terminal, Ring Type 4,43 

1 93707 Jumper, 3" White-Blue 38 1 99896 Gear Set, l 00 WPM 29 320422 Terminal, Ring Type 43 

1 93708 Jumper, 3" Black 38 1 99908 Jumper, 3- l/2" White 43 32106 1  Fan 46 

1 93727 Plate, Upper Base 6,7,27 1 99909 Jumper, 6-7/8" Black 43 321 062 Bracket 46 

1 93778 Cable Assembly 7 1 9991 0  Insulator 6 321 063 Bracket 46 

1 93779 Bracket, Fuse Mounting 7 207223WU Spacer, .937" Lg 1 0  321072 Cable w/Terminals 46 

1 93780 Shield, Fuse 7 304466 Guide w/Roller, Tape 28 321074 Insulator 46 

1 93783 Cable Assembly 38 30491 5  Connector, 2 Pt 321080 Container, Chad 46 

1 93794** Container Assembly, Tape Receptacle 6 321456 Bracket 3 

2,39 3049 1 6  Connector, 2 P t  Plug 6 321461 Container Assembly, Tape 

1 93837 Guide, Tape 1 0  30491 8  Plate Identification 1 9  1 0  

1 94081 Guide, Tape 14 305575 Pinion, 5 1  T 1 5  321 547 Gear Set 1 3  

1 94082 Guide w/Roller, Tape 1 4  305576 Gear, 85T 1 5  321 548 Pinion, 37T 1 3  

1 94221 Cable Assembly 1 0  305580 Bracket Assembly, Gear 32 1 549 Gear, 49T 1 3  

1 94862 Extension 44 Shift 1 6  324468 Plate 3,8 

1 94991 Guard 1 3  308 1 95 Pinion, l OT 29 324470 Bracket 3 

1 95 1 1 0  Plate, Lower Base 30,31 308 1 96 Gear, 4 1 T  29 324471 Pinion, 9T 1 3  

1 95 1 1 1  Plate, Upper Base 30,31 1 08 1 97 Gear Set, 60 WPM 29 324476 Bracket 3 

1 95 1 1 2  Bracket 30 308204 Pinion, 1 ST 29 324477 Cable Assembly 3 

1 95 1 1 3  Cable Assembly 3 0  308205 Gear, 67T 29 324478 Supply Assembly, Power 3 

1 9 5 1 1 4  Plate, Identification 3 0  308206 Gear Set, 6 7 WPM 29 324479 Gear, 36T 1 3  

1 95 1 1 5  Shaft w/Bearing 3 1  3 1 0050 Bracket 32 324480 Gear Set 1 3  

1 9 5 1 16 Bracket 30 3 1 1 272 Pinion, 1 4T 1 3  326201 Capacitor, 24 MFD 27 

1 95 1 1 7  Cable Assembly 30 3 1 1 273 Gear, 52T 1 3  326235 Modification Kit 2,27 

1 95 1 1 8  Cable Assembly 3 1  3 1 1 283 Gear Set, 67 WPM 1 3  329071 Gear Set 1 5  

1 95 1 1 9  Bracket 30 3 1 2475 Cable Assembly 1 9  329072 Gear Set 1 5  

1 9 5 1 20 Container, Tape 3 1  3 1 2476 Cable Assembly 1 9  330781 Shield, Transformer 3 

1 9 5 1 2 1  Lever w/Hub 3 1  3 1 5536 Modification Kit 1 6  330782 Shield, Transformer 3 

1 9 5 1 22 Guide, Tape 3 1  3 1 5829 Guard, Gear 22,25 330792 Transformer 3 

195 1 23 Handle w/Post 3 1  3 1 5893 Key, Polarizing 3 
**Refer to page 1 for finish suffix 

1 9 5 1 28 Brace 3 1  3 1 7 2 1 7  Clamp 22, 25 

1 9 5 1 39 Bracket Assembly, 3 1 7358 Plate 22,25 

Intermediate Shaft 31  3 19259 Pinion, l 2T 1 1  

1 95219 Bracket 31  3 1 9260 Gear, 40T 1 1  

195388 Modification Kit 2,27 3 19262 Modification Kit 1 1 , 1 2  

1 95399 Cable w/Terrninals 27 3 1 99 1 8  Pinion, 25T 1 7  

1 95400 Pulley, l 6T 3 1  3 1 9 9 1 9  Gear, 5 1 T 1 7  

1 9 5637 Modification Kit 2, 1 3  3 1 9920 Gear Set, 65 WPM 1 7  

1 95658 Guide, Assembly, Tape 1 0  3 1 9921 Pinion, 28T 17 

1 9 5777 Reel, Tape 33 3 1 9922 Gear, 52T 1 7  

1 96 7 1 8  Screw, 6-32 x 2 Flat 3 31 9923 Gear Set, 71 WPM 1 7  

1 96819 Cover 3 -� 31 9924 Pinion, 21 T 1 7  

1 97693 Shaft w/Bearing 22 3 1 9925 Gear, 26T 1 7  

Page 53 

53 Pages 






